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applicable technical standards.
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TAF or any agency of government.
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report shall not be reproduced except in full.
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History of this test report

Report No. Version Description Issued Date

FR773112-04D 01 Initial issue of report May 23, 2018

1. Revise connection diagram of test system
FR773112-04D 02 o May 31, 2018
2. Add the remark description in summary
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.407(a) Maximum Conducted Output Power Pass -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 3.09 dB at
5726.760 MHz
15.203 .
3.3 15.407(a) Antenna Requirement Pass -
Remark: The reported TX power in EMC report is per actual shipping power setting and measured in this
unit. This has considered the actual shipping power during the measurement.

Reviewed by: Joseph Lin

Report Producer: Natasha Hsieh
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, and Wi-Fi 5GHz 802.11a/n/ac
Product Specification subjective to this standard

Sample 1 EUT with Portable Computer (HONGBO Antenna)
Sample 2 EUT with Portable Computer (ACON Antenna)

Remark: All the tests were performed with Sample 1.

The product was installed into Portable Computer (Brand Name: DELL, Model Name: P87G, P87G001)
during test, and the host information was recorded in the following table.

Antenna Information
Manufacturer HONGBO Manufacturer ACON
Model Name 260-26160 Model Name ANF6Y-200018
Ant. Type PIFA Ant. Type PIFA
Main: -0.59 Main:-1.38
2.4GHz WLAN 2.4GHz WLAN
Peak Gain Aux: -1.18 Peak Gain Aux:-2.70
(dBi) Main: -1.07 (dBi) Main:-1.14
5GHz WLAN Aux: -1.64 5GHz WLAN Aux--1.73

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TWO0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
03CH10-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:
¢ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ ANSI C63.10-2013

Remark: All test items were verified and recorded according to the standards and without any deviation
during the test.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

Frequency Band Channel (',:\;eH(l) Channel I(Zl\r/le:Z.)
36 5180 44 5220
51501—;2‘3“5:101MHZ 3g* 5190 46* 5230
(U-NII-1) 40 5200 48 5240

42% 5210

Frequency Band Channel (IIZ\;IEZ) Channel I(:'\r/lekclqz.)
52 5260 60 5300
5250E;2i202|v| Hz e 5270 62+ 5310
(U-NII-2A) 56 5280 64 5320

58" 5290

Frequency Band Channel (T\;Ei) Channel I(Zl\r/le:Z.)
100 5500 112 5560
102* 5510 116 5580
5470E;2:]253MH2 104 5520 132 5660
(U-NII-2C) 106" 5530 134* 5670
108 5540 136 5680
110* 5550 140 5700

Frequency Band Channel (":\;Ei) Channel I(Zl\r/le:z.)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
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Report No. : FR773112-04D

Freq. Freg.
Frequency Band Channel (eracl) Channel (I\r/lel—?z)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.

2. The above Frequency and Channel in "™ were 802.11ac VHT80.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCS0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO
802.11ac VHT40 MCSO
802.11ac VHT80 MCSO

Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band IIl : 5470-5725MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch. # 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT80 802.11ac VHTS80 802.11ac VHTS80
L Low - - 106
Middle 42 58 122
H High - - -
Straddle - - 138

Remark: The Radiated Spurious Emission test has only performed the test cases which chosen from

module supplier.
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2.3 Connection Diagram of Test System

120V acE0Hz
EUT
(Adapter)

L]

EUT

iPod Earphone

2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name |Model Name[FCC ID Data Cable Power Cord

1. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m [N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT.exe” was installed in Portable Computer which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

Il For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW. For an indoor access point
operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

I The maximum conducted output power over the frequency bands of operation shall not exceed the
lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

TEL : 886-3-327-3456 Page Number :11of 21
FAX : 886-3-328-4978 Report Issued Date : May 31, 2018

Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version 1 02



samons. FCC RADIO TEST REPORT Report No. : FR773112-04D

3.1.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter EUT
3.1.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBupV/m)
- 27 68.3
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(3) KDB789033 D02 v02r01 G)2)c)

(i) Section 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(if) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the
alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of
Section 15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the
emission limits specified in Section 15.247(d) till March 2, 2018; all other devices operating
in this band must use the mask specified in Section 15.407(b)(4)(i).

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
+  Detector = Peak
+  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=23MHz
+  Detector = Peak
+  Sweep time = auto
+  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
+ VBW =10 Hz, when duty cycle is no less than 98 percent.
- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

TEL : 886-3-327-3456 Page Number 114 0f 21
FAX : 886-3-328-4978 Report Issued Date : May 31, 2018
Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version 1 02



samons. FCC RADIO TEST REPORT Report No. : FR773112-04D

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.2.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-3456 Page Number 116 of 21
FAX : 886-3-328-4978 Report Issued Date : May 31, 2018
Report Template No.: BU5-FR15EWL AC MA Version 2.1 Report Version 1 02



samons. FCC RADIO TEST REPORT Report No. : FR773112-04D

For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.
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SPORTON LAB.

3.3 Antenna Requirements

3.3.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.3.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer [ Model No. Serial No. [Characteristics Date Test Date Due Date Remark
. Mar. 29, 2018 ~ Radiation
Amplifier SONOMA 310N 187311 9kHz~1GHz | Oct. 19, 2017 Oct. 18, 2018
Apr. 26, 2018 (03CH10-HY)
18GHz~40GHz, L
. TTA1840-35- Mar. 29, 2018 ~ Radiation
Amplifier MITEQ 1871923 VSWR :2.5:1 | Jul. 18, 2017 Jul. 17, 2018
HG Apr. 26, 2018 (03CH10-HY)
max
CBL o
) Mar. 29, 2018 ~ Radiation
Bilog Antenna TESEQ 6111D&0080| 35413&02 30MHz~1GHz (Dec. 18, 2017 Dec. 17, 2018
Apr. 26, 2018 (03CH10-HY)
ON1DO01N-06
SCHWARZBE | BBHA 9120 Mar. 29, 2018 ~ Radiation
Horn Antenna 9120D-1325 | 1GHz ~ 18GHz | Sep. 27, 2017 Sep. 26, 2018
CK D Apr. 26, 2018 (03CH10-HY)
. ) Mar. 29, 2018 ~ Radiation
Preamplifier Keysight 83017A MY53270078 | 1GHz~26.5GHz | Oct. 25, 2017 Oct. 24, 2018
Apr. 26, 2018 (03CH10-HY)
. JAP0010180 Mar. 29, 2018 ~ Radiation
Preamplifier Jet-Power 160118550004 | 1GHz~18GHz | Apr. 13, 2017 Apr. 12, 2018
0-30-10P Apr. 11, 2018 (03CH10-HY)
. JAP0010180 Apr. 17, 2018 ~ Radiation
Preamplifier Jet-Power 160118550004 | 1GHz~18GHz | Apr. 17, 2018 Apr. 16, 2019
0-30-10P Apr. 26, 2018 (03CH10-HY)
Spectrum ) Mar. 29, 2018 ~ Radiation
Keysight N9010A MY54200485 | 10Hz ~ 44GHz | Oct. 31, 2017 Oct. 30, 2018
Analyzer Apr. 26, 2018 (03CH10-HY)
AM-BS-4500 Mar. 29, 2018 ~ Radiation
Antenna Mast EMEC N/A 1~4m N/A N/A
-B Apr. 26, 2018 (03CH10-HY)
Mar. 29, 2018 ~ Radiation
Turn Table EMEC TT 2200 N/A 0~360 Degree N/A N/A
Apr. 26, 2018 (03CH10-HY)
. E3 Mar. 29, 2018 ~ Radiation
Software Audix RK-001042 N/A N/A N/A
6.2009-8-24 Apr. 26, 2018 (03CH10-HY)
Rohde & Mar. 29, 2018 ~ Radiation
Loop Antenna HFH2-Z2 100488 9 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 2018
Schwarz Apr. 26, 2018 (03CH10-HY)
WHKX8-587 ) I
) 6.75G High Mar. 29, 2018 ~ Radiation
Filter Woken 2.5-6750-18 SN3 Sep. 18, 2017 Sep. 17, 2018
Pass Apr. 26, 2018 (03CH10-HY)
000-40ST
) o WLKS1200- Mar. 29, 2018 ~ Radiation
Filter Wainwright SN2 1.2G Low Pass | Jul. 17, 2017 Jul. 16, 2018
12SS Apr. 26, 2018 (03CH10-HY)
HUBER + | SUCOFLEX | MY24971/4,M Mar. 29, 2018 ~ Radiation
RF Cable 9K-30M Jan. 02, 2018 Jan. 01, 2019
SUHNER 104 Y28655/4 Apr. 26, 2018 (03CH10-HY)
MY11692/4PE, I
HUBER + | SUCOFLEX Mar. 29, 2018 ~ Radiation
RF Cable MY11693/4PE, 30M-1G Nov. 14, 2017 Nov. 13, 2018
SUHNER 104 /102 Apr. 26, 2018 (03CH10-HY)
MY2855/2
MY11692/4PE, I
HUBER + | SUCOFLEX Mar. 29, 2018 ~ Radiation
RF Cable MY11693/4PE, 1G-18G Nov. 14, 2017 Nov. 13, 2018
SUHNER 104 /102 Apr. 26, 2018 (03CH10-HY)
MY2855/2
HUBER + SUCOFLEX Mar. 29, 2018 ~ Radiation
RF Cable 800740/2 30M~40G Oct. 17, 2017 Oct. 16, 2018
SUHNER 102 Apr. 26, 2018 (03CH10-HY)
EMI Test ) N9038A 20Hz to Mar. 29, 2018 ~ Radiation
. Agilent MY53290053 Jan. 16, 2018 Jan. 15, 2019
Receiver (MXE) 26.5GHz Apr. 26, 2018 (03CH10-HY)
SHF-EHF Horn| SCHWARZBE Mar. 29, 2018 ~ Radiation
BBHA 9170 |BBHA9170584| 18GHz- 40GHz | Nov. 27, 2017 Nov. 26, 2018
Antenna CK Apr. 26, 2018 (03CH10-HY)
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. . Calibration
Instrument | Manufacturer | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
. Mar. 15, 2018~ Conducted
Power Meter Anritsu ML2495A 1240001 N/A Sep. 07, 2017 Sep. 06, 2018
Apr. 02, 2018 (THO5-HY)
) Mar. 15, 2018~ Conducted
Power Sensor Anritsu MA2411B 1207349 300MHz~40GHz| Sep. 07, 2017 Sep. 06, 2018
Apr. 02, 2018 (THO5-HY)
Spectrum Rohde & Mar. 15, 2018~ Conducted
FSP40 100055 9kHz~40GHz | Jun. 20, 2017 Jun. 19, 2018
Analyzer Schwarz Apr. 02, 2018 (THO5-HY)
TEL : 886-3-327-3456 Page Number :200f21
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.6

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

59

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 59
of 95% (U = 2Uc(y)) |
TEL : 886-3-327-3456 Page Number 1 210f21
FAX : 886-3-328-4978 Report Issued Date : May 31, 2018
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Appendix A. Test Result of Conducted Test Items

Report Number : FR773112-04D

Test Engineer:

Lena Lo/Shiang

Temperature:

21~25

°C

Test Date:

2018/3/15~2018/4/2

Relative Humidity:

51~54

%
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Report Number : FR773112-04D

TEST RESULTS DATA
Average Power Table
FCC Band |

Duty Average FCC

Mod. Data NTY CH. Freq. Factor Conducted ConducFeq

Rate (MHz) (dB) Power Power Limit
(dBm) (dBm)
1la [(6Mbps| 1 36 5180 0.24 13.03 24.00
1la |6Mbps| 1 44 5220 0.24 14.56 24.00
1la [(6Mbps| 1 48 5240 0.24 14.98 24.00
HT20 | MCSO| 1 36 5180 0.24 13.48 24.00
HT20 | MCSO| 1 44 5220 0.24 14.90 24.00
HT20 | MCSO| 1 48 5240 0.24 14.74 24.00
HT40 [MCSO| 1| 38 [ 5190 0.47 9.80 24.00
HT40 | MCSO| 1 46 5230 0.47 13.82 24.00
VHT20| MCSO| 1 36 5180 0.24 13.49 24.00
VHT20| MCSO| 1 44 5220 0.24 14.93 24.00
VHT20| MCSO| 1 48 5240 0.24 14.78 24.00
VHT40| MCSO0| 1 38 5190 0.48 9.82 24.00
VHT40[ MCSO| 1| 46 | 5230 0.48 13.83 24.00
VHT80| MCSO0| 1 42 5210 0.97 10.43 24.00
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Report Number : FR773112-04D

TEST RESULTS DATA
Average Power Table
FCC Band Il

Duty Average FCC EIRP
Mod. Data NTY CH. Freq. Factor Conducted ConducFeq qugr
Rate (MHz) (dB) Power Power Limit Limit
(dBm) (dBm) (dBm)
1la (6M bps| 1 52 5260 0.24 14.82 23.98 26.99
1la [6M bps| 1 60 5300 0.24 14.85 23.98 26.99
1la (6M bps| 1 64 5320 0.24 13.98 23.98 26.99
HT20 IMCS 0| 1 52 5260 0.24 14.87 23.98 26.99
HT20 |[MCSO| 1| 60 [ 5300 0.24 14.65 23.98 26.99
HT20 IMCS 0] 1 64 5320 0.24 12.88 23.98 26.99
HT40 (MCSO| 1| 54 | 5270 0.47 13.81 23.98 26.99
HT40 |IMCS 0| 1 62 5310 0.47 10.62 23.98 26.99
VHT20(MCSO| 1| 52 [ 5260 0.24 14.88 23.98 26.99
VHT20|MCS 0| 1 60 5300 0.24 14.66 23.98 26.99
VHT20{MCSO| 1| 64 [ 5320 0.24 12.90 23.98 26.99
VHT40|MCS 0] 1 54 5270 0.48 13.85 23.98 26.99
VHT40(MCSO| 1| 62 [ 5310 0.48 10.73 23.98 26.99
VHT80|MCS 0] 1 58 5290 0.97 9.86 23.98 26.99
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TEST RESULTS DATA

Average Power Table

Report Number : FR773112-04D

FCC Band lll
Duty Average FCC EIRP
Mod. Data NTY CH. Freq. Factor Conducted ConducFqu qugr
Rate (MHz) (dB) Power Power Limit Limit
(dBm) (dBm) (dBm)
1la |6Mbps| 1| 100 | 5500 0.24 12.77 23.98 26.99
1la |6Mbps| 1| 116 | 5580 0.24 14.97 23.98 26.99
1la |6Mbps| 1 | 140 | 5700 0.24 9.42 23.98 26.99
1la |6Mbps| 1 | 144 | 5720 0.24 14.87 23.98 26.99
HT20 [MCS 0| 1| 100 [ 5500 0.24 12.80 23.98 26.99
HT20 [MCS 0| 1| 116 | 5580 0.24 14.84 23.98 26.99
HT20 [MCS 0| 1| 140 (| 5700 0.24 9.20 23.98 26.99
HT20 [MCS 0| 1| 144 | 5720 0.24 14.63 23.98 26.99
HT40 [MCS 0| 1| 102 | 5510 0.47 10.60 23.98 26.99
HT40 [MCS 0| 1| 110 | 5550 0.47 13.77 23.98 26.99
HT40 [MCS 0| 1| 134 | 5670 0.47 13.39 23.98 26.99
HT40 [MCS 0| 1| 142 | 5710 0.47 13.56 23.98 26.99
VHT20[{MCS 0| 1| 100 | 5500 0.24 12.82 23.98 26.99
VHT20[{MCS 0| 1| 116 | 5580 0.24 14.85 23.98 26.99
VHT20[{MCS 0| 1| 140 | 5700 0.24 7.21 23.98 26.99
VHT20[{MCS 0| 1| 144 | 5720 0.24 14.65 23.98 26.99
VHT40[{MCS 0| 1| 102 | 5510 0.48 10.65 23.98 26.99
VHT40{MCS 0| 1| 110 (| 5550 0.48 13.88 23.98 26.99
VHT40[{MCS 0| 1| 134 | 5670 0.48 13.42 23.98 26.99
VHT40[{MCS 0| 1| 142 | 5710 0.48 13.58 23.98 26.99
VHT80[MCS 0| 1| 106 | 5530 0.97 9.73 23.98 26.99
VHT80[MCS 0| 1| 122 | 5610 0.97 13.78 23.98 26.99
VHT80[MCS 0| 1| 138 | 5690 0.97 13.58 23.98 26.99
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

Appendix B. Radiated Spurious Emission

Temperature : 23~25°C
Test Engineer : Lewis Ho, JC Liang, and Daniel Lee
Relative Humidity : 57~62%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5150 50.99 -23.01 74 43.41 31.68 8.38 3248 | 135 221 P H
5148.2 43.49 -10.51 54 35.91 31.68 8.38 3248 | 135 221 A H
* 5180 100.72 - - 93.09 31.72 8.39 3248 | 135 221 P H
* 5180 93.07 - - 85.44 31.72 8.39 3248 | 135 221 A H
H
802.11a
H
CH 36
5141.96 62.01 -11.99 74 54.44 31.68 8.37 3248 | 270 162 P \Y
5180MHz
5149.76 48.55 -5.45 54 40.97 31.68 8.38 3248 | 270 162 A \Y
* 5180 106.65 - - 99.02 31.72 8.39 3248 | 270 162 P \Y
* 5180 98.99 - - 91.36 31.72 8.39 3248 | 270 162 A \Y
\Y
\Y
5121.42 50.64 -23.36 74 43.12 31.64 8.36 3248 | 123 233 P H
5126.88 42.77 -11.23 54 35.22 31.66 8.37 3248 | 123 233 A H
* 5220 106.06 - - 98.41 31.76 8.37 3248 | 123 233 P H
* 5220 97.74 - - 90.09 31.76 8.37 3248 | 123 233 A H
5364.52 47.29 -26.71 74 39.73 31.94 8.11 3249 | 123 233 P H
802.11a
5447.12 39.2 -14.8 54 31.51 32.04 8.15 325 123 233 A H
CH 44
5130.78 51.84 -22.16 74 44.29 31.66 8.37 3248 | 316 240 P Y
5220MHz
5125.06 44.55 -9.45 54 37 31.66 8.37 3248 | 316 240 A Y
* 5220 107.93 - - 100.28 31.76 8.37 32.48 | 316 240 P \Y
* 5220 100.63 - - 92.98 31.76 8.37 3248 | 316 240 A Y
5363.12 47.32 -26.68 74 39.76 31.94 8.11 32.49 | 316 240 P \Y
5361.16 39.9 -14.1 54 32.34 31.94 8.11 3249 | 316 240 A Y
TEL : 886-3-327-3456 Page Number : B1 of B56
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5146.64 52.18 -21.82 74 44.6 31.68 8.38 32.48 | 292 | 195 P H
5142.48 43.15 -10.85 54 35.57 31.68 8.38 32.48 292 195 A H
* 5240 103.32 - - 95.68 31.78 8.34 32.48 | 292 | 195 P H
* 5240 96.07 - - 88.43 31.78 8.34 32.48 292 195 A H
5369 47.32 -26.68 74 39.76 31.94 8.11 3249 | 292 | 195 P H
802.Ha 5377.96 39.16 -14.84 54 31.61 31.96 8.08 32.49 292 195 A H
a8 5146.64 51.91 -22.09 74 44.33 31.68 8.38 32.48 276 241 P \%
5240MHz
5146.38 44.38 -9.62 54 36.8 31.68 8.38 3248 | 276 | 241 A |V
* 5240 107.97 - - 100.33 31.78 8.34 32.48 276 241 P \%
* 5240 99.43 - - 91.79 31.78 8.34 32.48 | 276 | 241 A |V
5357.24 47.23 -26.77 74 39.65 31.92 8.15 32.49 276 241 P \%
5383.56 39.65 -14.35 54 32.1 31.96 8.08 3249 | 276 | 241 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B2 of B56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 46.24 -27.76 74 59.17 39.49 12.09 | 64.51 100 0 P H
15540 44.9 -29.1 74 53.65 38.32 1596 | 63.03 | 100 0 P H
H

802.11a
H

CH 36
10360 46.77 -27.23 74 59.7 39.49 12.09 | 64.51 100 0 P \%

5180MHz
15540 45.15 -28.85 74 53.9 38.32 1596 | 63.03 | 100 0 P \%
\%
\%
10440 48.67 -25.33 74 61.38 39.59 12.15 | 64.45 | 100 0 P H
15660 44.42 -29.58 74 53.51 38.06 1598 | 63.13 | 100 0 P H
H

802.11a
H

CH 44
10440 50.75 -23.25 74 63.46 39.59 12.15 | 64.45 | 100 0 P \Y

5220MHz
15660 43.89 -30.11 74 52.98 38.06 1598 | 63.13 | 100 0 P \%
\Y
\Y
10480 46.65 -27.35 74 59.2 39.67 12.2 64.42 100 0 P H
15720 44.59 -29.41 74 53.87 37.91 1599 | 63.18 | 100 0 P H
H

802.11a
H

CH 48
10480 47.27 -26.73 74 59.82 39.67 12.2 64.42 100 0 P \%

5240MHz
15720 42.97 -31.03 74 52.25 37.91 1599 | 63.18 | 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B3 of B56
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WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5149.76 52.99 -21.01 74 45.41 31.68 8.38 32.48 307 183 P H
5148.46 48.27 -5.73 54 40.69 31.68 8.38 32.48 307 183 A H
* 5180 106.53 - - 98.9 31.72 8.39 32.48 307 183 P H
* 5180 98.83 - - 91.2 31.72 8.39 32.48 307 183 A H
802.11n H
HT20 H
CH 36 5133.64 55.39 -18.61 74 47.84 31.66 8.37 32.48 255 240 P \%
5180MHz 5149.24 4559 | -8.41 54 38.01 | 31.68 838 | 3248 | 255 | 240 | A | V
* 5180 105.43 - - 97.8 31.72 8.39 32.48 255 240 P \%
* 5180 97.73 - - 90.1 31.72 8.39 32.48 255 240 A \%
\%
\%
5121.94 50.15 -23.85 74 42.63 31.64 8.36 32.48 308 254 P H
5121.94 42.01 -11.99 54 34.49 31.64 8.36 32.48 308 254 A H
* 5220 104.84 - - 97.19 31.76 8.37 32.48 308 254 P H
* 5220 96.56 - - 88.91 31.76 8.37 32.48 308 254 A H
802.11n 5363.12 47.22 -26.78 74 39.66 31.94 8.11 32.49 308 254 P H
HT20 5368.44 38.95 -15.05 54 31.39 31.94 8.11 32.49 308 254 A H
CH 44 5118.82 52.9 -21.1 74 45.38 31.64 8.36 32.48 294 241 P Vv
5220MHz 5123.24 4452 | -9.48 54 36.98 | 31.66 836 | 3248 | 294 | 241 | A | V
* 5220 107.62 - - 99.97 31.76 8.37 32.48 294 241 P \%
* 5220 99.14 - - 91.49 31.76 8.37 32.48 294 241 A \%
5452.72 47.34 -26.66 74 39.61 32.04 8.19 325 294 241 P \%
5366.2 39.62 -14.38 54 32.06 31.94 8.11 32.49 294 241 A \%
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5146.12 50.41 |-23.59 74 42.83 31.68 8.38 32.48 | 362 | 257 P H
5142.22 42.79 -11.21 54 35.22 31.68 8.37 32.48 362 257 A H
5240 105.43 - - 97.79 31.78 8.34 32.48 | 362 | 257 P H
5240 97.73 - - 90.09 31.78 8.34 32.48 362 257 A H
802.11n 5448.8 46.84 | -27.16 74 39.11 32.04 8.19 325 362 | 257 P H
HT20 5380.48 39.09 -14.91 54 31.54 31.96 8.08 32.49 362 257 A H
CH 48 5142.48 52.03 -21.97 74 44.45 31.68 8.38 32.48 276 241 P \%
5240MHz 5140.92 4432 | -9.68 54 36.75 | 31.68 837 | 3248 | 276 | 241 | A |V
5240 108.23 - - 100.59 31.78 8.34 32.48 276 241 P \%
5240 100.53 - - 92.89 31.78 8.34 32.48 | 276 | 241 A |V
5377.68 48.9 -25.1 74 41.35 31.96 8.08 32.49 276 241 P \%
5381.88 39.4 -14.6 54 31.85 31.96 8.08 3249 | 276 | 241 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10360 45.67 -28.33 74 58.6 39.49 12.09 64.51 100 0 P H
15540 44.88 |-29.12 74 53.63 38.32 15.96 | 63.03 | 100 0 P | H
802.11n H
HT20 H
CH 36 10360 48.45 | -25.55 74 61.38 39.49 12.09 | 64.51 | 100 0 P |V
5180MHz 15540 44.08 |-29.92 74 52.83 38.32 15.96 | 63.03 | 100 0 P |V
\%
\%
10440 47.8 -26.2 74 60.51 39.59 12.15 64.45 100 0 P H
15660 4438 |-29.62 74 53.47 38.06 15.98 | 63.13 | 100 0 P | H
802.11n H
HT20 H
CH 44 10440 48.2 -25.8 74 60.91 39.59 12.15 64.45 100 0 P Vv
5220MHz 15660 44.27 | -29.73 74 53.36 | 38.06 | 15.98 | 63.13 | 100 0 P |V
Vv
\%
10480 47.76 -26.24 74 60.31 39.67 12.2 64.42 100 0 P H
15720 43.63 |-30.37 74 52.91 37.91 15.99 | 63.18 | 100 0 P | H
802.11n H
HT20 H
CH 48 10480 48.11 -25.89 74 60.66 39.67 12.2 64.42 100 0 P \%
5240MHz 15720 43.69 |-30.31 74 5297 | 37.91 | 1599 | 63.18 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5146.9 56.49 -17.51 74 48.91 31.68 8.38 32.48 305 183 P H
5148.98 50.06 -3.94 54 42.48 31.68 8.38 32.48 305 183 A H
* 5190 99.95 - - 92.32 31.72 8.39 32.48 305 183 P H
* 5190 90.74 - - 83.11 31.72 8.39 32.48 305 183 A H
802.11n 5444.6 46.26 -27.74 74 38.59 32.02 8.15 325 305 183 P H
HT40 5458.6 39.34 -14.66 54 31.61 32.04 8.19 325 305 183 A H
CH 38 5143 60.94 -13.06 74 53.36 31.68 8.38 32.48 272 163 P \%
5190MHz 5150 49.38 | -4.62 54 41.8 31.68 838 | 3248 | 272 | 163 | A | V
* 5190 98.87 - - 91.24 31.72 8.39 32.48 272 163 P \%
* 5190 89.67 - - 82.04 31.72 8.39 32.48 272 163 A \%
5395.04 47.61 -26.39 74 40.07 31.98 8.05 32.49 272 163 P \%
5381.6 39.42 -14.58 54 31.87 31.96 8.08 32.49 272 163 A \%
5132.34 51.45 -22.55 74 43.9 31.66 8.37 32.48 308 187 P H
5139.88 43.74 -10.26 54 36.17 31.68 8.37 32.48 308 187 A H
* 5230 102.16 - - 94.49 31.78 8.37 32.48 308 187 P H
* 5230 94.56 - - 86.89 31.78 8.37 32.48 308 187 A H
802.11n 5361.16 47.6 -26.4 74 40.04 31.94 8.11 32.49 308 187 P H
HT40 5431.72 39.68 -14.32 54 32.01 32.02 8.15 325 308 187 A H
CH 46 5114.14 51.71 -22.29 74 44.19 31.64 8.36 32.48 284 163 P Vv
5230MHz 5146.64 43.89 | -10.11 54 36.31 | 31.68 838 | 3248 | 284 | 163 | A | V
* 5230 103.56 - - 95.89 31.78 8.37 32.48 284 163 P \%
* 5230 95.96 - - 88.29 31.78 8.37 32.48 284 163 A \%
5450.2 47.22 -26.78 74 39.49 32.04 8.19 325 284 163 P \%
5456.36 39.71 -14.29 54 31.98 32.04 8.19 325 284 163 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10380 45.34 -28.66 74 58.22 39.51 12.11 64.5 100 0 P H
15570 43.82 -30.18 74 52.66 38.25 15.97 63.06 100 0 P H
802.11n H
HT40 H
CH 38 10380 45.25 -28.75 74 58.13 39.51 12.11 64.5 100 0 P \%
5190MHz 15570 43.97 | -30.03 74 52.81 | 3825 | 15.97 | 63.06 | 100 0 P |V
\%
\%
10460 45.88 -28.12 74 58.52 39.62 12.17 64.43 100 0 P H
15690 42.53 -31.47 74 51.72 37.98 15.98 63.15 100 0 P H
802.11n H
HT40 H
CH 46 10460 46.6 -27.4 74 59.24 39.62 12.17 64.43 100 0 P Vv
5230MHz 15690 43.38 | -30.62 74 52,57 | 37.98 | 1598 | 63.15 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5148.2 67.15 -6.85 74 59.57 31.68 8.38 32.48 305 184 P H
5149.76 49.22 -4.78 54 41.64 31.68 8.38 32.48 305 184 A H
* 5180 107.53 - - 99.9 31.72 8.39 32.48 305 184 P H
* 5180 99.73 - - 92.1 31.72 8.39 32.48 305 184 A H
802.11ac H
VHT20 H
CH 36 5144.3 63.72 -10.28 74 56.14 31.68 8.38 32.48 270 163 P \%
5180MHz 5150 4853 | -5.47 54 40.95 | 31.68 838 | 3248 | 270 | 163 | A | V
* 5180 106.53 - - 98.9 31.72 8.39 32.48 270 163 P \%
* 5180 98.93 - - 91.3 31.72 8.39 32.48 270 163 A \%
\%
\%
5126.88 51.01 -22.99 74 43.46 31.66 8.37 32.48 329 184 P H
5127.14 43.76 -10.24 54 36.21 31.66 8.37 32.48 329 184 A H
* 5220 106.85 - - 99.2 31.76 8.37 32.48 329 184 P H
* 5220 99.15 - - 91.5 31.76 8.37 32.48 329 184 A H
802.11ac 5370.12 47.83 -26.17 74 40.27 31.94 8.11 32.49 329 184 P H
VHT20 5441.52 39.28 -14.72 54 31.61 32.02 8.15 325 329 184 A H
CH 44 5126.62 52.14 -21.86 74 44.59 31.66 8.37 32.48 306 163 P Vv
5220MHz 5122.2 44.24 | -9.76 54 36.72 | 31.64 836 | 3248 | 306 | 163 | A | V
* 5220 108.35 - - 100.7 31.76 8.37 32.48 306 163 P \%
* 5220 100.95 - - 93.3 31.76 8.37 32.48 306 163 A \%
5423.88 47.38 -26.62 74 39.78 32 8.1 325 306 163 P \%
5367.88 39.09 -14.91 54 31.53 31.94 8.11 32.49 306 163 A \%
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5140.14 50.94 -23.06 74 43.37 31.68 8.37 32.48 345 187 P H
5143 43.19 -10.81 54 35.61 31.68 8.38 32.48 345 187 A H
5240 104.73 - - 97.09 31.78 8.34 32.48 | 345 | 187 P H
5240 96.93 - - 89.29 31.78 8.34 32.48 345 187 A H
802.11ac 5424.16 4725 |-26.75 74 39.65 32 8.1 325 | 345 | 187 | P | H
VHT20 5382.44 39.26 -14.74 54 31.71 31.96 8.08 32.49 345 187 A H
CH 48 5148.2 51.22 -22.78 74 43.64 31.68 8.38 32.48 281 163 P \%
5240MHz 5140.4 4428 | -9.72 54 36.71 | 31.68 837 | 3248 | 281 | 163 | A | V
5240 106.83 - - 99.19 31.78 8.34 32.48 281 163 P \%
5240 99.33 - - 91.69 31.78 8.34 32.48 | 281 | 163 A |V
5419.68 48.71 -25.29 74 41.11 32 8.1 325 281 163 P \%
5377.68 39.14 |-14.86 54 31.59 31.96 8.08 3249 | 281 | 163 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT20 (Harmonic @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10360 4719 |-26.81 74 60.12 | 39.49 | 12.09 | 64.51 | 100 0 P | H
15540 4419 | -29.81 74 52.94 | 3832 | 1596 | 63.03 | 100 0 P | H
802.11ac H
VHT20 H
CH 36 10360 48.07 |-25.93 74 61 39.49 | 12.09 | 64.51 | 100 0 P | V
5180MHz 15540 4351 |-30.49 74 52.26 | 38.32 | 1596 | 63.03 | 100 0 P | V
Y
Y
10440 47.73 | -26.27 74 60.44 | 3959 | 12.15 | 64.45 | 100 0 P | H
15660 44 -30 74 53.09 | 38.06 | 15.98 | 63.13 | 100 0 P | H
802.11ac H
VHT20 H
CH 44 10440 50.58 |-23.42 74 63.29 | 3959 | 12.15 | 64.45 | 100 0 P |V
5220MHz 15660 43.62 |-30.38 74 52.71 38.06 | 15.98 | 63.13 | 100 0 P |V
Y,
Y,
10480 48.09 |-25.91 74 60.64 | 39.67 12.2 | 64.42 | 100 0 P | H
15720 43.06 | -30.94 74 52.34 | 37.91 | 1599 | 63.18 | 100 0 P | H
802.11ac H
VHT20 H
CH 48 10480 47.75 |-26.25 74 60.3 39.67 12.2 | 64.42 | 100 0 P | V
5240MHz 15720 4235 |-31.65 74 51.63 3791 | 1599 | 63.18 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B11 of B56

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 1 5150~5250MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5141.44 54.54 -19.46 74 46.97 31.68 8.37 32.48 338 183 P H
5150 49.48 -4.52 54 41.9 31.68 8.38 32.48 338 183 A H
* 5190 100 - - 92.37 31.72 8.39 32.48 338 183 P H
* 5190 90.46 - - 82.83 31.72 8.39 32.48 338 183 A H
802.11ac 5433.12 46.86 |-27.14 74 39.19 | 32.02 8.15 325 | 338 | 183 | P | H
VHT40 5378.8 39.62 -14.38 54 32.07 31.96 8.08 32.49 338 183 A H
CH 38 5148.72 53.53 -20.47 74 45.95 31.68 8.38 32.48 283 163 P \%
5190MHz 5149.24 4859 | -5.41 54 41.01 | 31.68 838 | 3248 | 283 | 163 | A | V
* 5190 99.47 - - 91.84 31.72 8.39 32.48 283 163 P \%
* 5190 90.18 - - 82.55 31.72 8.39 32.48 283 163 A \%
5444.04 46.83 -27.17 74 39.16 32.02 8.15 325 283 163 P \%
5457.76 39.45 -14.55 54 31.72 32.04 8.19 325 283 163 A \%
5123.24 51.82 -22.18 74 44.28 31.66 8.36 32.48 313 186 P H
5148.46 43.59 -10.41 54 36.01 31.68 8.38 32.48 313 186 A H
* 5230 102.66 - - 94.99 31.78 8.37 32.48 313 186 P H
* 5230 94.96 - - 87.29 31.78 8.37 32.48 313 186 A H
802.11ac 5366.2 51.6 -22.4 74 44.04 31.94 8.11 32.49 313 186 P H
VHT40 5459.72 39.94 -14.06 54 32.21 32.04 8.19 325 313 186 A H
CH 46 5139.62 49.89 -24.11 74 42.32 31.68 8.37 32.48 309 187 P Vv
5230MHz 5148.98 41.8 -12.2 54 34.22 | 31.68 838 | 3248 | 309 | 187 | A | V
* 5230 98.16 - - 90.49 31.78 8.37 32.48 309 187 P \%
* 5230 90.36 - - 82.69 31.78 8.37 32.48 309 187 A \%
5364.24 47.99 -26.01 74 40.43 31.94 8.11 32.49 309 187 P \%
5438.44 39.63 -14.37 54 31.96 32.02 8.15 325 309 187 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT40 (Harmonic @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10380 45.49 -28.51 74 58.37 39.51 12.11 64.5 100 0 P H
15570 43.16 -30.84 74 52 38.25 15.97 63.06 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 46.41 -27.59 74 59.29 39.51 12.11 64.5 100 0 P \%
5190MHz 15570 43.38 | -30.62 74 52.22 | 3825 | 15.97 | 63.06 | 100 0 P |V
\%
\%
10460 46.35 -27.65 74 58.99 39.62 12.17 64.43 100 0 P H
15690 43.71 -30.29 74 52.9 37.98 15.98 63.15 100 0 P H
802.11ac H
VHT40 H
CH 46 10460 46.05 -27.95 74 58.69 39.62 12.17 64.43 100 0 P Vv
5230MHz 15690 43.17 |-30.83 74 52.36 | 37.98 | 15.98 | 63.15 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT80 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.64 58.46 |-15.54 74 50.88 31.68 8.38 32.48 | 339 | 184 P H
5139.88 50.26 -3.74 54 42.69 31.68 8.37 32.48 339 184 A H
* 5210 98.93 - - 91.25 31.76 8.4 32.48 | 339 | 184 P H
* 5210 89.44 - - 81.76 31.76 8.4 32.48 | 339 | 184 A | H
802.11ac 5386.36 47.01 |-26.99 74 39.46 31.96 8.08 3249 | 339 | 184 P H
VHT80 5359.76 40.23 | -13.77 54 32.69 31.92 8.11 3249 | 339 | 184 A | H
CH 42 5138.84 57.66 -16.34 74 50.11 31.66 8.37 32.48 267 163 P \%
5210MHz 5140.92 49.79 | -4.21 54 4222 | 31.68 837 | 3248 | 267 | 163 | A | V
* 5210 97.8 - - 90.12 31.76 84 32.48 267 163 P \%
* 5210 87.29 - - 79.61 31.76 84 32.48 267 163 A \%
5356.4 46.68 | -27.32 74 39.1 31.92 8.15 3249 | 267 | 163 P |V
5355 40.28 -13.72 54 32.7 31.92 8.15 32.49 267 163 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 45,51 -28.49 74 58.26 39.57 12.14 64.46 100 0 P H
15630 43.77 | -30.23 74 52.8 38.1 15.97 63.1 100 0 P | H
802.11ac H
VHT80 H
CH 42 10420 454 -28.6 74 58.15 39.57 12.14 64.46 100 0 P \%
5210MHz 15630 42.9 -31.1 74 51.93 38.1 15.97 | 63.1 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)

5040.46 50.06 |-23.94 74 42.64 31.56 8.33 3247 | 342 | 186 P | H

5122.06 40.31 -13.69 54 32.79 31.64 8.36 32.48 342 186 A H

* 5260 105.17 - - 97.54 31.82 8.3 3249 | 342 | 186 P | H

* 5260 96.19 - - 88.56 31.82 8.3 3249 | 342 | 186 A | H

5353.44 49.54 -24.46 74 41.96 31.92 8.15 32.49 342 186 P H

802.1a 5353.44 41.84 -12.16 54 34.26 31.92 8.15 32.49 342 186 A H

cris2 5143.14 49.79 -24.21 74 42.21 31.68 8.38 32.48 272 240 P \%
5260MHz

5111.52 40.65 | -13.35 54 33.13 31.64 8.36 32.48 | 272 | 240 A |V

* 5260 107.81 - - 100.18 31.82 8.3 32.49 272 240 P \%

* 5260 98.88 - - 91.25 31.82 8.3 32.49 272 240 A \%

5357.52 49.73 -24.27 74 42.15 31.92 8.15 32.49 272 240 P \%

5357.28 42.87 -11.13 54 35.29 31.92 8.15 32.49 272 240 A \Y,

5052.7 48.4 -25.6 74 40.97 31.56 8.34 32.47 335 185 P H

5128.52 39.98 | -14.02 54 32.43 31.66 8.37 32.48 | 335 | 185 A | H

* 5300 103.5 - - 95.89 31.86 8.24 32.49 335 185 P H

* 5300 95.41 - - 87.8 31.86 8.24 32.49 335 185 A H

5397.36 48.67 |-25.33 74 41.13 31.98 8.05 32.49 | 335 | 185 P | H

802 1a 5397.84 41.41 -12.59 54 33.87 31.98 8.05 32.49 335 185 A H

CHe0 5113.56 48.43 -25.57 74 40.91 31.64 8.36 32.48 284 241 P \Y,
5300MHz

5149.94 40.25 -13.75 54 32.67 31.68 8.38 32.48 284 241 A \%

* 5300 105.06 - - 97.45 31.86 8.24 32.49 284 241 P \%

* 5300 97.67 - - 90.06 31.86 8.24 32.49 284 241 A \%

5380.56 49.01 -24.99 74 41.46 31.96 8.08 32.49 284 241 P \%

5393.76 43.24 -10.76 54 35.69 31.96 8.08 32.49 284 241 A \%
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5320 104 - - 96.4 31.88 8.21 32.49 | 305 183 P H
5320 96.4 - - 88.8 31.88 8.21 32.49 | 305 183 A H
5362.24 48.05 -25.95 74 40.49 31.94 8.11 32.49 | 305 183 P H
5350.56 42.92 -11.08 54 35.34 31.92 8.15 32.49 | 305 183 A H
H
802.11a
H
CH 64
5320 105.9 - - 98.3 31.88 8.21 3249 | 317 240 P \%
5320MHz
5320 98.4 - - 90.8 31.88 8.21 32.49 | 317 240 A \%
5352.48 49.97 -24.03 74 42.39 31.92 8.15 3249 | 317 240 P \Y
5350.4 45.12 -8.88 54 37.54 31.92 8.15 32.49 | 317 240 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10520 47.05 -26.95 74 61.73 39.71 1192 | 66.31 100 0 P H
15780 42.08 -31.92 74 54.14 37.79 15.69 | 65.54 | 100 0 P H
H

802.11a
H

CH 52
10520 46.93 -27.07 74 61.61 39.71 1192 | 66.31 100 0 P \%

5260MHz
15780 41.96 -32.04 74 54.02 37.79 15.69 | 65.54 | 100 0 P \%
\%
\%
10600 47.52 -26.48 74 59.73 39.78 12.29 | 64.28 | 100 0 P H
15900 42.8 -31.2 74 52.56 37.53 16.03 | 63.32 100 0 P H
H

802.11a
H

CH 60
10600 49.72 -24.28 74 61.93 39.78 12.29 | 64.28 | 100 0 P \Y

5300MHz
15900 42.34 -31.66 74 52.1 37.53 16.03 | 63.32 100 0 P \%
\Y
\Y
10640 46.25 -27.75 74 58.36 39.81 12.31 | 64.23 | 100 0 P H
15960 41.53 -32.47 74 51.48 37.38 16.04 | 63.37 100 0 P H
H

802.11a
H

CH 64
10640 49.08 -24.92 74 61.19 39.81 12.31 | 64.23 | 100 0 P \%

5320MHz
15960 43.34 -30.66 74 53.29 37.38 16.04 | 63.37 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5068.34 48.86 -25.14 74 41.41 31.58 8.34 32.47 362 186 P H
5112.2 40.42 -13.58 54 32.9 31.64 8.36 32.48 362 186 A H
* 5260 104.74 - - 97.11 31.82 8.3 32.49 362 186 P H
* 5260 97.04 - - 89.41 31.82 8.3 32.49 362 186 A H
802.11n 5359.2 48.62 -25.38 74 41.08 31.92 8.11 32.49 362 186 P H
HT20 5353.44 41.79 -12.21 54 34.21 31.92 8.15 32.49 362 186 A H
CH 52 5114.92 49.1 -24.9 74 41.58 31.64 8.36 32.48 273 241 P \%
5260MHz 5112.2 40.6 -13.4 54 33.08 | 31.64 836 | 3248 | 273 | 241 | A | V
* 5260 107.64 - - 100.01 31.82 8.3 32.49 273 241 P \%
* 5260 100.04 - - 92.41 31.82 8.3 32.49 273 241 A \%
5352.72 50.21 -23.79 74 42.63 31.92 8.15 32.49 273 241 P \%
53544 42.8 -11.2 54 35.22 31.92 8.15 32.49 273 241 A \%
5054.74 49.41 -24.59 74 41.96 31.58 8.34 32.47 357 186 P H
5148.58 40.2 -13.8 54 32.62 31.68 8.38 32.48 357 186 A H
* 5300 103.91 - - 96.3 31.86 8.24 32.49 357 186 P H
* 5300 96.51 - - 88.9 31.86 8.24 32.49 357 186 A H
802.11n 5352 54.29 -19.71 74 46.71 31.92 8.15 32.49 357 186 P H
HT20 5393.52 41.48 -12.52 54 33.93 31.96 8.08 32.49 357 186 A H
CH 60 5088.4 49.06 -24.94 74 41.58 31.6 8.35 32.47 287 241 P Vv
5300MHz 5149.26 40.41 | -13.59 54 32.83 | 31.68 838 | 3248 | 287 | 241 | A | V
* 5300 106.11 - - 98.5 31.86 8.24 32.49 287 241 P \%
* 5300 98.71 - - 91.1 31.86 8.24 32.49 287 241 A \%
5392.32 50.35 -23.65 74 42.8 31.96 8.08 32.49 287 241 P \%
5394.72 43.08 -10.92 54 35.54 31.98 8.05 32.49 287 241 A \%
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* 5320 102.8 - - 95.2 31.88 8.21 32.49 | 303 | 183 P H
* 5320 95 - - 874 31.88 8.21 32.49 303 183 A H
5353.76 57.98 |-16.02 74 50.4 31.92 8.15 32.49 | 303 | 183 P H
5352.32 42.06 -11.94 54 34.48 31.92 8.15 32.49 303 183 A H
802.11n H
HT20 H
CH 64 * 5320 105.1 - - 97.5 31.88 8.21 32.49 315 239 P \%
5320MHz |« 5320 97.5 - - 89.9 31.88 821 | 3249 | 315 | 239 | A |V
5352 51.43 -22.57 74 43.85 31.92 8.15 32.49 315 239 P \%
5353.12 44.92 -9.08 54 37.34 31.92 8.15 3249 | 315 | 239 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10520 47.42 | -26.58 74 59.86 | 39.71 | 12.23 | 64.38 | 100 0 P | H
15780 43.7 -30.3 74 53.12 | 37.79 | 16.01 | 63.22 | 100 0 P | H
802.11n H
HT20 H
CH 52 10520 4752 |-26.48 74 59.96 | 39.71 | 12.23 | 64.38 | 100 0 P | V
5260MHz 15780 43.04 |-30.96 74 5246 | 37.79 | 16.01 | 63.22 | 100 0 P | V
Y
Y
10600 46.86 |-27.14 74 59.07 | 39.78 | 12.29 | 64.28 | 100 0 P | H
15900 4263 |-31.37 74 52.39 | 37.53 | 16.03 | 63.32 | 100 0 P | H
802.11n H
HT20 H
CH 60 10600 46.74 | -27.26 74 58.95 | 39.78 | 12.29 | 64.28 | 100 0 P |V
5300MHz 15900 4257 |-31.43 74 52.33 3753 | 16.03 | 63.32 | 100 0 P |V
Y,
Y,
10640 46.64 |-27.36 74 58.75 | 39.81 | 12.31 | 64.23 | 100 0 P | H
15960 43.14 |-30.86 74 53.09 | 37.38 | 16.04 | 63.37 | 100 0 P | H
802.11n H
HT20 H
CH 64 10640 46.12 | -27.88 74 58.23 | 39.81 | 12.31 | 64.23 | 100 0 P | V
5320MHz 15960 42.87 |-31.13 74 52.82 37.38 | 16.04 | 63.37 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5146.54 49.53 -24.47 74 41.95 31.68 8.38 32.48 349 189 P H
5128.18 40.98 -13.02 54 33.43 31.66 8.37 32.48 349 189 A H
* 5270 101.01 - - 93.41 31.82 8.27 32.49 349 189 P H
* 5270 93.51 - - 85.91 31.82 8.27 32.49 349 189 A H
802.11n 5377.44 48.76 -25.24 74 41.23 31.94 8.08 32.49 349 189 P H
HT40 5356.32 41.45 -12.55 54 33.87 31.92 8.15 32.49 349 189 A H
CH 54 5124.1 50.29 -23.71 74 42.75 31.66 8.36 32.48 245 242 P \%
5270MHz 5134.98 41.26 | -12.74 54 33.71 | 31.66 837 | 3248 | 245 | 242 | A | V
* 5270 104.01 - - 96.41 31.82 8.27 32.49 245 242 P \%
* 5270 96.21 - - 88.61 31.82 8.27 32.49 245 242 A \%
5375.52 49.72 -24.28 74 42.16 31.94 8.11 32.49 245 242 P \%
5371.44 41.33 -12.67 54 33.77 31.94 8.11 32.49 245 242 A \%
5098.6 48.51 -25.49 74 41.01 31.62 8.36 32.48 378 189 P H
5088.74 40.59 -13.41 54 33.08 31.62 8.36 32.47 378 189 A H
* 5310 98.72 - - 91.12 31.88 8.21 32.49 378 189 P H
* 5310 89 - - 814 31.88 8.21 32.49 378 189 A H
802.11n 5350.32 50.91 -23.09 74 43.33 31.92 8.15 32.49 378 189 P H
HT40 5350.32 46.94 -7.06 54 39.36 31.92 8.15 32.49 378 189 A H
CH 62 5072.42 48.62 -25.38 74 41.14 31.6 8.35 32.47 319 238 P Vv
5310MHz 5116.96 40.44 | -13.56 54 3292 | 31.64 836 | 3248 | 319 | 238 | A | V
* 5310 99.69 - - 92.09 31.88 8.21 32.49 319 238 P \%
* 5310 89.48 - - 81.88 31.88 8.21 32.49 319 238 A \%
5350.08 51.82 -22.18 74 44.24 31.92 8.15 32.49 319 238 P \%
5355.36 46.74 -7.26 54 39.16 31.92 8.15 32.49 319 238 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10540 46.28 -27.72 74 58.66 39.73 12.24 64.35 100 0 P H
15810 43.22 -30.78 74 52.73 37.72 16.02 63.25 100 0 P H
802.11n H
HT40 H
CH54 10540 46.48 -27.52 74 58.86 39.73 12.24 | 64.35 100 0 P \%
5270MHz 15810 42.88 |-31.12 74 5239 | 37.72 | 16.02 | 63.25 | 100 0 P | V
\%
\%
10620 45.66 -28.34 74 57.83 39.8 12.29 64.26 100 0 P H
15930 42.42 -31.58 74 52.27 37.45 16.04 63.34 100 0 P H
802.11n H
HT40 H
CH 62 10620 45.76 -28.24 74 57.93 39.8 12.29 64.26 100 0 P Vv
5310MHz 15930 43.07 |-30.93 74 5292 | 37.45 | 16.04 | 63.34 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5138.04 49.23 -24.77 74 41.68 31.66 8.37 32.48 346 186 P H
5113.22 40.91 -13.09 54 33.39 31.64 8.36 32.48 346 186 A H
* 5260 105.34 - - 97.71 31.82 8.3 32.49 346 186 P H
* 5260 97.44 - - 89.81 31.82 8.3 32.49 346 186 A H
802.11ac 5361.6 50.31 |-23.69 74 42.75 | 31.94 811 | 3249 | 346 | 186 | P | H
VHT20 5352.96 42.3 -11.7 54 34.72 31.92 8.15 32.49 346 186 A H
CH 52 5008.84 50.19 -23.81 74 42.82 31.52 8.32 32.47 247 241 P \%
5260MHz 5118.66 41.09 |-12.91 54 3357 | 31.64 836 | 3248 | 247 | 241 | A | V
* 5260 107.84 - - 100.21 31.82 8.3 32.49 247 241 P \%
* 5260 99.94 - - 92.31 31.82 8.3 32.49 247 241 A \%
5352.48 50.28 -23.72 74 42.7 31.92 8.15 32.49 247 241 P \%
5353.44 42.48 -11.52 54 34.9 31.92 8.15 32.49 247 241 A \%
5111.52 48.45 -25.55 74 40.93 31.64 8.36 32.48 342 185 P H
5149.6 40.37 -13.63 54 32.79 31.68 8.38 32.48 342 185 A H
* 5300 104.71 - - 97.1 31.86 8.24 32.49 342 185 P H
* 5300 97.01 - - 89.4 31.86 8.24 32.49 342 185 A H
802.11ac 5401.2 49.19 -24.81 74 41.66 31.98 8.05 325 342 185 P H
VHT20 5394.96 41.72 -12.28 54 34.18 31.98 8.05 32.49 342 185 A H
CH 60 5015.3 48.63 -25.37 74 41.26 31.52 8.32 32.47 284 241 P Vv
5300MHz 5147.9 40.65 |-13.35 54 33.07 | 31.68 838 | 3248 | 284 | 241 | A | V
* 5300 106.71 - - 99.1 31.86 8.24 32.49 284 241 P \%
* 5300 99.21 - - 91.6 31.86 8.24 32.49 284 241 A \%
5400.96 50.78 -23.22 74 43.25 31.98 8.05 325 284 241 P \%
5397.12 43.25 -10.75 54 35.71 31.98 8.05 32.49 284 241 A \%
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* 5320 101.9 - - 94.3 31.88 8.21 32.49 | 303 | 185 P H
* 5320 94.4 - - 86.8 31.88 8.21 32.49 303 185 A H
5353.12 58.18 |-15.82 74 50.6 31.92 8.15 32.49 | 303 | 185 P H
5351.04 41.67 -12.33 54 34.09 31.92 8.15 32.49 303 185 A H
802.11ac H
VHT20 H
CH 64 * 5320 104.6 - - 97 31.88 8.21 32.49 315 239 P \%
5320MHz |« 5320 96.9 - - 89.3 31.88 821 | 3249 | 315 | 239 | A |V
5350.72 63.08 | -10.92 74 55.5 31.92 8.15 3249 | 315 | 239 P |V
5350.08 44.61 -9.39 54 37.03 31.92 8.15 3249 | 315 | 239 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT20 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10520 4721 | -26.79 74 59.65 | 39.71 | 12.23 | 64.38 | 100 0 P | H
15780 43.8 -30.2 74 53.22 | 37.79 | 16.01 | 63.22 | 100 0 P | H
802.11ac H
VHT20 H
CH 52 10520 48.93 | -25.07 74 61.37 | 39.71 | 12.23 | 64.38 | 100 0 P | V
5260MHz 15780 43.28 |-30.72 74 52.7 37.79 | 16.01 | 63.22 | 100 0 P |V
Y
Y
10600 46.47 |-27.53 74 58.68 | 39.78 | 12.29 | 64.28 | 100 0 P | H
15900 42.66 |-31.34 74 5242 | 3753 | 16.03 | 63.32 | 100 0 P | H
802.11ac H
VHT20 H
CH 60 10600 47.41 | -26.59 74 59.62 | 39.78 | 12.29 | 64.28 | 100 0 P |V
5300MHz 15900 4222 | -31.78 74 51.98 3753 | 16.03 | 63.32 | 100 0 P |V
Y,
Y,
10640 46.85 |-27.15 74 58.96 | 39.81 | 12.31 | 64.23 | 100 0 P | H
15960 4261 |-31.39 74 52.56 | 37.38 | 16.04 | 63.37 | 100 0 P | H
802.11ac H
VHT20 H
CH 64 10640 48.18 | -25.82 74 60.29 | 39.81 | 12.31 | 64.23 | 100 0 P | V
5320MHz 15960 42.84 |-31.16 74 52.79 37.38 | 16.04 | 63.37 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5136.34 50.91 -23.09 74 43.36 31.66 8.37 32.48 350 187 P H
5144.84 41.27 -12.73 54 33.69 31.68 8.38 32.48 350 187 A H
* 5270 101.51 - - 93.91 31.82 8.27 32.49 350 187 P H
* 5270 93.81 - - 86.21 31.82 8.27 32.49 350 187 A H
802.11ac 5375.52 48.97 -25.03 74 41.41 31.94 8.11 32.49 350 187 P H
VHT40 5364 41.62 -12.38 54 34.06 31.94 8.11 32.49 350 187 A H
CH 54 5138.38 51.01 -22.99 74 43.46 31.66 8.37 32.48 270 242 P \%
5270MHz 5127.16 4148 |-12.52 54 3393 | 31.66 837 | 3248 | 270 | 242 | A | V
* 5270 104.11 - - 96.51 31.82 8.27 32.49 270 242 P \%
* 5270 96.91 - - 89.31 31.82 8.27 32.49 270 242 A \%
5359.2 48.97 -25.03 74 41.43 31.92 8.11 32.49 270 242 P \%
5360.16 42.03 -11.97 54 34.49 31.92 8.11 32.49 270 242 A \%
5114.24 48.24 -25.76 74 40.72 31.64 8.36 32.48 377 188 P H
5139.74 40.87 -13.13 54 33.3 31.68 8.37 32.48 377 188 A H
* 5310 98.45 - - 90.85 31.88 8.21 32.49 377 188 P H
* 5310 88.15 - - 80.55 31.88 8.21 32.49 377 188 A H
802.11ac 5350.32 50.93 | -23.07 74 4335 | 31.92 815 | 3249 | 377 | 188 | P | H
VHT40 5350.08 44.49 -9.51 54 36.91 31.92 8.15 32.49 377 188 A H
CH 62 5011.22 48.65 -25.35 74 41.28 31.52 8.32 32.47 291 129 P Vv
5310MHz 5020.74 40.53 | -13.47 54 33.13 | 31.54 833 | 3247 | 291 | 129 | A | V
* 5310 100.3 - - 92.7 31.88 8.21 32.49 291 129 P \%
* 5310 90.64 - - 83.04 31.88 8.21 32.49 291 129 A \%
5387.28 55.84 -18.16 74 48.29 31.96 8.08 32.49 291 129 P \%
5350.32 48.35 -5.65 54 40.77 31.92 8.15 32.49 291 129 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT40 (Harmonic @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10540 46.72 -27.28 74 59.1 39.73 12.24 64.35 100 0 P H
15810 42.49 -31.51 74 52 37.72 16.02 63.25 100 0 P H
802.11ac H
VHT40 H
CH 54 10540 46.54 -27.46 74 58.92 39.73 12.24 64.35 100 0 P \%
5270MHz 15810 43.85 |-30.15 74 53.36 | 37.72 | 16.02 | 63.25 | 100 0 P |V
\%
\%
10620 46.09 |-27.91 74 58.26 39.8 12.29 | 64.26 | 100 0 P | H
15930 41.72 -32.28 74 51.57 37.45 16.04 63.34 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 46.22 -27.78 74 58.39 39.8 12.29 64.26 100 0 P Vv
5310MHz 15930 4245 | -31.55 74 52.3 37.45 | 16.04 | 63.34 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.54 49.65 -24.35 74 42.07 31.68 8.38 32.48 344 186 P H
5146.2 42.66 -11.34 54 35.08 31.68 8.38 32.48 344 186 A H
* 5290 95.37 - - 87.78 31.84 8.24 3249 | 344 | 186 P H
* 5290 84.51 - - 76.92 31.84 8.24 3249 | 344 | 186 A | H
802.11ac 5369.76 50.87 |-23.13 74 4331 | 31.94 811 | 3249 | 344 | 186 | P | H
VHT80 5352.48 44.59 -9.41 54 37.01 31.92 8.15 32.49 344 186 A H
CH 58 5055.42 48.42 -25.58 74 40.97 31.58 8.34 32.47 303 241 P \%
5290MHz 5140.76 41.68 |-12.32 54 34.11 31.68 837 | 3248 | 303 | 241 | A | V
* 5290 95.8 - - 88.21 31.84 8.24 32.49 303 241 P \%
* 5290 86.42 - - 78.83 31.84 8.24 32.49 303 241 A \%
5354.88 56.57 -17.43 74 48.99 31.92 8.15 32.49 303 241 P \%
5352.48 45.48 -8.52 54 37.9 31.92 8.15 32.49 303 241 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 45.93 -28.07 74 58.19 39.77 12.27 64.3 100 0 P H
15870 42.89 -31.11 74 52.59 37.57 16.03 63.3 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 4576 | -28.24 74 58.02 39.77 12.27 64.3 100 0 P |V
5290MHz 15870 42.14 | -31.86 74 51.84 | 37.57 | 16.03 | 63.3 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5456.08 49.9 -24.1 74 42.17 32.04 8.19 325 387 164 P H
5467.28 53.92 -14.28 68.2 46.12 32.06 8.24 325 387 164 P H
5459.92 41.48 -12.52 54 33.75 32.04 8.19 325 387 164 A H
* 5500 104.6 - - 96.71 32.1 8.29 325 387 164 P H
* 5500 97.13 - - 89.24 32.1 8.29 325 387 164 A H
802.11a
H
CH 100
5452.56 56.8 -17.2 74 49.07 32.04 8.19 325 229 197 P \Y
5500MHz
5469.52 51.63 -16.57 68.2 43.83 32.06 8.24 325 229 197 P \Y
5455.44 43.82 -10.18 54 36.09 32.04 8.19 325 229 197 P \Y
* 5500 107.71 - - 99.82 32.1 8.29 325 229 197 P \Y
* 5500 100 - - 92.11 32.1 8.29 325 229 197 A |V
\Y
5450.32 46.85 -27.15 74 39.12 32.04 8.19 325 361 164 P H
5467.12 47.78 -20.42 68.2 39.98 32.06 8.24 325 361 164 P H
5459.2 39.11 -14.89 54 31.38 32.04 8.19 325 361 164 A H
* 5580 108.58 - - 100.42 32.17 8.53 3254 | 361 164 P H
* 5580 101.04 - - 92.88 32.17 8.53 3254 | 361 164 A H
802.11a
5761.535 49.5 -18.7 68.2 40.6 32.36 9.14 32.6 361 164 P H
CH 116
5431.36 47.26 -26.74 74 39.59 32.02 8.15 32.5 253 197 P \Y
5580MHz
5470 46.32 -21.88 68.2 38.52 32.06 8.24 325 253 197 P \Y
5433.04 39.53 -14.47 54 31.86 32.02 8.15 325 253 197 A |V
* 5580 110.24 - - 102.08 32.17 8.53 32.54 | 253 197 P Y
* 5580 102.31 - - 94.15 32.17 8.53 32.54 | 253 197 A |V
5762.48 49.72 -18.48 68.2 40.82 32.36 9.14 32.6 253 197 P Y
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5700 105.17 - - 96.5 32.29 8.95 32.57 | 366 161 H
5700 97.57 - - 88.9 32.29 8.95 32,57 | 366 161 H
5726.76 65.11 -3.09 68.2 56.36 32.32 9.01 32.58 | 366 161 H
H
H
802.11a
H
CH 140
5700 106.37 - - 97.7 32.29 8.95 3257 | 283 196 \%
5700MHz
5700 98.87 - - 90.2 32.29 8.95 32.57 | 283 196 \%
5725.64 63.88 -4.32 68.2 55.13 32.32 9.01 32.58 | 283 196 \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 48.97 -25.03 74 60.06 40.1 12.61 63.8 100 0 P H
16500 44.32 -23.88 68.2 52.72 38.8 16.5 63.7 100 0 P H
H

802.11a
H

CH 100
11000 53.69 -20.31 74 64.78 40.1 12.61 63.8 106 251 P \%

5500MHz
11000 45.46 -8.54 54 56.55 40.1 12.61 63.8 106 251 A \%
16500 44.45 -23.75 68.2 52.85 38.8 16.5 63.7 100 0 P \%
\%
11160 52.92 -21.08 74 66.87 40 12.45 66.4 400 173 P H
11160 41.96 -12.04 54 55.91 40 12.45 66.4 400 173 A H
16740 43.97 -24.23 68.2 54.61 39.33 16.38 | 66.35 | 100 0 H

802.11a
H

CH 116
11160 48.61 -25.39 74 62.56 40 12.45 66.4 100 0 P \Y

5580MHz
16740 44.88 -23.32 68.2 55.52 39.33 16.38 | 66.35 | 100 0 P \%
\Y
\Y
11400 45.88 -28.12 74 56.96 39.86 1294 | 63.88 | 100 0 P H
17100 46.62 -21.58 68.2 52.21 40.38 17.01 | 62.98 | 100 0 P H
H

802.11a
H

CH 140
11400 46.41 -27.59 74 57.49 39.86 1294 | 63.88 | 100 0 P \%

5700MHz
17100 46.92 -21.28 68.2 52.51 40.38 17.01 | 62.98 | 100 0 P \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT20 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5447.92 49.43 -24.57 74 41.74 32.04 8.15 325 372 163 P H
5468.88 51.19 -17.01 68.2 43.39 32.06 8.24 325 372 163 P H
5458.64 42.15 -11.85 54 34.42 32.04 8.19 325 372 163 A H
* 5500 104.99 - - 97.1 32.1 8.29 325 372 163 P H
802.11n * 5500 96.99 - - 89.1 32.1 8.29 325 372 163 A H
HT20 H
CH 100 5449.84 51.25 -22.75 74 43.52 32.04 8.19 325 312 236 P \%
5500MHz 5469.04 51.82 |-16.38 68.2 44,02 | 32.06 8.24 325 | 312 | 236 | P | V
5458.96 42.57 -11.43 54 34.84 32.04 8.19 325 312 236 A \%
* 5500 104.59 - - 96.7 32.1 8.29 325 312 236 P \%
* 5500 96.79 - - 88.9 32.1 8.29 325 312 236 A \%
\%
5438.56 47.12 -26.88 74 39.45 32.02 8.15 325 364 164 P H
5466.4 45.92 -22.28 68.2 38.12 32.06 8.24 325 364 164 P H
5451.76 38.98 -15.02 54 31.25 32.04 8.19 325 364 164 A H
* 5580 109.46 - - 101.3 32.17 8.53 32.54 364 164 P H
802.11n * 5580 100.94 - - 92.78 32.17 8.53 32.54 364 164 A H
HT20 5757.755 49.02 -19.18 68.2 40.12 32.36 9.14 32.6 364 164 P H
CH 116 5446.72 47.74 -26.26 74 40.05 32.04 8.15 325 251 199 P Vv
5580MHz 5462.8 47.28 | -20.92 68.2 39.53 | 32.06 8.19 325 | 251 | 199 | P | V
5432.32 39.45 -14.55 54 31.78 32.02 8.15 325 251 199 A \%
* 5580 110.65 - - 102.49 32.17 8.53 32.54 251 199 P \%
* 5580 102.3 - - 94.14 32.17 8.53 32.54 251 199 A \%
5726.885 50.17 -18.03 68.2 41.42 32.32 9.01 32.58 251 199 P \%
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5700 105.37 - - 96.7 32.29 8.95 3257 | 366 | 161 H
5700 97.87 - - 89.2 32.29 8.95 32.57 366 161 H
5731.16 63.19 -5.01 68.2 54.45 32.32 9.01 3259 | 366 | 161 H
H
802.11n H
HT20 H
CH 140 5700 105.77 - - 97.1 32.29 8.95 32.57 282 196 \%
5700MHz 5700 98.27 - - 89.6 32.29 8.95 | 3257 | 282 | 196 v
5726.76 64.24 -3.96 68.2 55.49 32.32 9.01 3258 | 282 | 196 \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11000 48.95 |-25.05 74 60.04 40.1 12.61 | 63.8 | 100 0 P | H
16500 43.99 |-24.21 68.2 52.39 38.8 16.5 63.7 | 100 0 P | H
802.11n H
HT20 H
CH 100 11000 50.13 |-23.87 74 61.22 40.1 12.61 | 63.8 | 100 0 P | V
5500MHz 16500 43.8 -24.4 68.2 52.2 38.8 16.5 63.7 | 100 0 P | V
Y
Y
11160 50.84 |-23.16 74 61.93 40 12.74 | 63.83 | 100 0 P | H
16740 4456 |-23.64| 68.2 51.94 | 39.33 16.7 | 63.41 | 100 0 P | H
802.11n H
HT20 H
CH 116 11160 53.57 |-20.43 74 64.66 40 12.74 | 6383 | 100 | 256 | P | V
5580MHz 11160 43.14 |-10.86 54 54.23 40 12.74 | 6383 | 100 | 256 | A | V
16740 45.2 -23 68.2 52.58 | 39.33 16.7 | 63.41 | 100 0 %
Y,
11400 45.8 -28.2 74 56.88 | 39.86 | 12.94 | 63.88 | 100 0 P | H
17100 46.37 |-21.83 68.2 51.96 | 40.38 | 17.01 | 62.98 | 100 0 P | H
802.11n H
HT20 H
CH 140 11400 4759 |-26.41 74 58.67 | 39.86 | 12.94 | 63.88 | 100 0 P | V
5700MHz 17100 46.22 | -21.98 68.2 51.81 40.38 | 17.01 | 62.98 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HNV)
5439.52 51.12 -22.88 74 43.45 32.02 8.15 325 394 163 P H
5469.28 52.67 -15.53 68.2 44.87 32.06 8.24 325 394 163 P H
5457.52 44.77 -9.23 54 37.04 32.04 8.19 325 394 163 A H
* 5510 100.25 - - 92.32 32.1 8.34 32,51 394 163 P H
802.11n * 5510 91.1 - - 83.17 321 8.34 3251 394 163 A H
HT40 5743.265 49.29 -18.91 68.2 40.47 32.34 9.07 32.59 394 163 P H
CH 102 5458.96 50.81 -23.19 74 43.08 32.04 8.19 325 275 133 P \%
5510MHz 5469.04 57.65 | -10.55 68.2 49.85 | 32.06 8.24 325 | 275 | 133 | P | V
5457.04 46.24 -7.76 54 38.51 32.04 8.19 325 275 133 A \%
* 5510 102.87 - - 94.94 321 8.34 3251 275 133 P \%
* 5510 92.78 - - 84.85 32.1 8.34 32,51 275 133 A \%
5748.305 48.06 -20.14 68.2 39.24 32.34 9.07 32.59 275 133 P \%
5367.76 47.72 -26.28 74 40.16 31.94 8.11 32.49 367 165 P H
5466.4 47.52 -20.68 68.2 39.72 32.06 8.24 325 367 165 P H
5459.68 41.51 -12.49 54 33.78 32.04 8.19 325 367 165 A H
* 5550 103.76 - - 95.69 32.15 8.44 32.52 367 165 P H
802.11n * 5550 95.86 - - 87.79 32.15 8.44 32.52 367 165 A H
HT40 5755.865 50.31 -17.89 68.2 41.41 32.36 9.14 32.6 367 165 P H
CH 110 5457.04 49.42 -24.58 74 41.69 32.04 8.19 325 253 196 P Vv
5550MHz 5464.24 49.73 | -18.47 68.2 41.98 | 32.06 8.19 325 | 253 | 196 | P | V
5458.72 43.6 -10.4 54 35.87 32.04 8.19 325 253 196 A \%
* 5550 106.86 - - 98.79 32.15 8.44 32.52 253 196 P \%
* 5550 98.06 - - 89.99 32.15 8.44 32.52 253 196 A \%
5743.895 48.31 -19.89 68.2 39.49 32.34 9.07 32.59 253 196 P \%
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5448 48.04 | -25.96 74 40.31 32.04 8.19 325 367 | 161 P H
5461.3 46.55 -21.65 68.2 38.82 32.04 8.19 325 367 161 P H
5457.8 39.81 |-14.19 54 32.08 32.04 8.19 325 367 | 161 A | H
5670 106.17 - - 97.63 32.27 8.83 32.56 367 161 P H
802.11n 5670 97.28 - - 88.74 32.27 8.83 3256 | 367 | 161 A | H
HT40 5725.45 53.43 -14.77 68.2 44.68 32.32 9.01 32.58 367 161 P H
CH 134 5398.3 49.62 -24.38 74 42.08 31.98 8.05 32.49 283 196 P \%
5670MHz 5461.3 45.64 |-22.56| 68.2 3791 | 32.04 8.19 325 | 283 | 196 | P | V
5453.95 40.33 | -13.67 54 32.6 32.04 8.19 325 283 | 196 A |V
5670 106.08 - - 97.54 32.27 8.83 3256 | 283 | 196 P |V
5670 97.96 - - 89.42 32.27 8.83 3256 | 283 | 196 A |V
5725.975 53.19 |-15.01 68.2 44.44 32.32 9.01 32.58 | 283 | 196 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11020 46.18 | -27.82 74 57.26 | 40.09 | 1263 | 63.8 | 100 0 P | H
16530 43.85 |-24.35 68.2 5212 | 38.88 | 16.51 | 63.66 | 100 0 P | H
802.11n H
HT40 H
CH 102 11020 48.65 |-25.35 74 59.73 | 40.09 | 1263 | 63.8 | 100 0 P | V
5510MHz 16530 43.72 | -24.48 68.2 51.99 | 3888 | 1651 | 63.66 | 100 0 P | V
Y
Y
11100 4723 | -26.77 74 58.32 | 40.04 | 1269 | 63.82 | 100 0 P | H
16650 45.6 -22.6 68.2 53.36 | 39.14 | 16.62 | 63.52 | 100 0 P | H
802.11n H
HT40 H
CH 110 11100 49.63 | -24.37 74 60.72 | 40.04 | 1269 | 63.82 | 100 0 P |V
5550MHz 16650 4475 | -23.45 68.2 52.51 39.14 | 16.62 | 63.52 | 100 0 P |V
Y,
Y,
11340 46.97 |-27.03 74 58.05 39.9 12.89 | 63.87 | 100 0 P | H
17010 46.3 -21.9 68.2 52.48 | 39.98 | 16.93 | 63.09 | 100 0 P | H
802.11n H
HT40 H
CH 134 11340 46.64 |-27.36 74 57.72 39.9 12.89 | 63.87 | 100 0 P | V
5670MHz 17010 4519 |-23.01 68.2 51.37 39.98 | 16.93 | 63.09 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5452.88 55.51 -18.49 74 47.78 32.04 8.19 325 372 163 P H
5468.88 62.13 -6.07 68.2 54.33 32.06 8.24 325 372 163 P H
5460 42.24 -11.76 54 3451 32.04 8.19 325 372 163 A H
* 5500 105.69 - - 97.8 32.1 8.29 325 372 163 P H
802.11ac | * 5500 98.29 - - 90.4 32.1 8.29 325 | 372 | 163 | A | H
VHT20 H
CH 100 5456.4 57.1 -16.9 74 49.37 32.04 8.19 325 312 236 P \%
5500MHz 5465.84 60.23 | -7.97 68.2 52.48 | 32.06 8.19 325 | 312 | 236 | P | V
5459.44 43.72 -10.28 54 35.99 32.04 8.19 325 312 236 A \%
* 5500 105.39 - - 97.5 32.1 8.29 325 312 236 P \%
* 5500 97.89 - - 90 32.1 8.29 325 312 236 A \%
\%
5395.6 47.4 -26.6 74 39.86 31.98 8.05 32.49 364 164 P H
5465.44 46.15 -22.05 68.2 384 32.06 8.19 325 364 164 P H
5452 39.31 -14.69 54 31.58 32.04 8.19 325 364 164 A H
* 5580 108.6 - - 100.44 32.17 8.53 32.54 364 164 P H
802 11ac | * 5580 100.94 - - 92.78 | 32.17 853 | 3254 | 364 | 164 | A | H
VHT20 5731.925 48.96 -19.24 68.2 40.22 32.32 9.01 32.59 364 164 P H
CH 116 5425.6 46.9 -27.1 74 39.3 32 8.1 325 251 198 P Vv
5580MHz 5463.76 47.89 |-20.31 68.2 40.14 | 32.06 8.19 325 | 251 | 198 | P | V
5440.72 39.49 -14.51 54 31.82 32.02 8.15 325 251 198 A \%
* 5580 109.51 - - 101.35 32.17 8.53 32.54 251 198 P \%
* 5580 102.5 - - 94.34 32.17 8.53 32.54 251 198 A \%
5731.925 49.69 -18.51 68.2 40.95 32.32 9.01 32.59 251 198 P \%
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5700 103.87 - - 95.2 32.29 8.95 3257 | 366 | 161 H
5700 96.87 - - 88.2 32.29 8.95 32.57 366 161 H
5725.88 64.42 -3.78 68.2 55.67 32.32 9.01 32.58 | 366 | 161 H
H
802.11ac H
VHT20 H
CH 140 5700 103.97 - - 95.3 32.29 8.95 32.57 282 196 \%
5700MHz 5700 96.07 - - 87.4 32.29 8.95 | 3257 | 282 | 196 v
5725.4 64.55 -3.65 68.2 55.8 32.32 9.01 3258 | 282 | 196 Y,
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT20 (Harmonic @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11000 49.01 | -24.99 74 60.1 40.1 12.61 | 63.8 | 100 0 P | H
16500 4437 |-23.83 68.2 52.77 38.8 16.5 63.7 | 100 0 P | H
802.11ac H
VHT20 H
CH 100 11000 56.8 -17.2 74 67.89 40.1 1261 | 63.8 | 105 | 251 | P | V
5500MHz 11000 46.12 -7.88 54 57.21 40.1 12.61 | 63.8 105 | 251 | A |V
16500 43.75 | -24.45 68.2 52.15 38.8 16.5 63.7 | 100 0 P | V
Y
11160 50.66 | -23.34 74 61.75 40 12.74 | 63.83 | 100 0 P | H
16740 45.4 -22.8 68.2 52.78 | 39.33 16.7 | 63.41 | 100 0 P | H
802.11ac H
VHT20 H
CH 116 11160 53.69 |-20.31 74 64.78 40 12.74 | 63.83 | 102 | 256 | P | V
5580MHz 11160 43.69 |-10.31 54 54.78 40 12.74 | 6383 | 102 | 256 | A | V
16740 4498 |-23.22 68.2 52.36 | 39.33 16.7 | 63.41 | 100 0 %
Y,
11400 45.7 -28.3 74 56.78 | 39.86 | 12.94 | 63.88 | 100 0 P | H
17100 46.52 | -21.68 68.2 52.11 40.38 | 17.01 | 62.98 | 100 0 P | H
802.11ac H
VHT20 H
CH 140 11400 46.59 |-27.41 74 57.67 | 39.86 | 12.94 | 63.88 | 100 0 P | V
5700MHz 17100 46.16 | -22.04 68.2 51.75 40.38 | 17.01 | 62.98 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A) (HNV)

5457.52 48.52 -25.48 74 40.79 32.04 8.19 325 392 164 P H

5464.96 55.21 -12.99 68.2 47.46 32.06 8.19 325 392 164 P H

5456.32 43.56 -10.44 54 35.83 32.04 8.19 325 392 164 A H

* 5510 100.83 - - 92.9 32.1 8.34 32,51 392 164 P H

802 11ac | * 5510 90.35 - - 82.42 321 834 | 3251 | 392 | 164 | A | H
VHT40 5741.06 48.45 -19.75 68.2 39.63 32.34 9.07 32.59 392 164 P H
CH 102 5459.2 50.82 -23.18 74 43.09 32.04 8.19 325 268 194 P \%
5510MHz 5468.08 53.05 |-15.15 68.2 4525 | 32.06 8.24 325 | 268 | 194 | P | V
5459.68 46.17 -7.83 54 38.44 32.04 8.19 325 268 194 A \%

* 5510 102.93 - - 95 321 8.34 3251 268 194 P \%

* 5510 92.97 - - 85.04 32.1 8.34 32,51 268 194 A \%

5727.83 48.63 -19.57 68.2 39.88 32.32 9.01 32.58 268 194 P \%

5445.28 49.13 -24.87 74 41.46 32.02 8.15 325 365 166 P H

5462.32 47.68 -20.52 68.2 39.95 32.04 8.19 325 365 166 P H

5456.32 41.96 -12.04 54 34.23 32.04 8.19 325 365 166 A H

* 5550 104.38 - - 96.31 32.15 8.44 32.52 365 166 P H

802.11ac | * 5550 95.99 - - 87.92 | 32.15 844 | 3252 | 365 | 166 | A | H
VHT40 5738.54 48.17 -20.03 68.2 39.35 32.34 9.07 32.59 365 166 P H
CH 110 5447.2 49.07 -24.93 74 41.38 32.04 8.15 325 239 199 P Vv
5550MHz 5470 56.35 | -11.85 68.2 4855 | 32.06 8.24 325 | 239 | 199 | P |V
5457.52 42.61 -11.39 54 34.88 32.04 8.19 325 239 199 A \%

* 5550 106.09 - - 98.02 32.15 8.44 32.52 239 199 P \%

* 5550 97.47 - - 89.4 32.15 8.44 32.52 239 199 A \%

5735.39 49.4 -18.8 68.2 40.64 32.34 9.01 32.59 239 199 P \%

TEL : 886-3-327-3456 Page Number : B43 of B56

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

5355.25 48.04 | -25.96 74 40.46 31.92 8.15 3249 | 368 | 162 P H
5466.55 51.79 -16.41 68.2 43.99 32.06 8.24 325 368 162 P H
5419.3 39.7 -14.3 54 32.1 32 8.1 325 368 | 162 A | H
5670 106.06 - - 97.52 32.27 8.83 32.56 368 162 P H
802.11ac 5670 97.46 - - 88.92 32.27 8.83 32.56 | 368 | 162 A | H
VHT40 5730.175 554 -12.8 68.2 46.65 32.32 9.01 32.58 368 162 P H
CH 134 5389.2 46.87 -27.13 74 39.32 31.96 8.08 32.49 243 195 P \%
5670MHz 5467.6 49.3 -18.9 68.2 41.5 32.06 8.24 325 | 243 | 195 | P | V
5426.3 40.82 -13.18 54 33.22 32 8.1 325 243 195 A \%
5670 106.27 - - 97.73 32.27 8.83 3256 | 243 | 195 P |V
5670 97.96 - - 89.42 32.27 8.83 3256 | 243 | 195 A |V
5727.375 60.66 -7.54 68.2 51.91 32.32 9.01 3258 | 243 | 195 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI 802.11ac VHT40 (Harmonic @ 3m)

Band 3 - 5470~5725MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11020 45.9 -28.1 74 56.98 | 40.09 | 1263 | 63.8 | 100 0 P | H
16530 43.74 | -24.46 68.2 52.01 | 38.88 | 16.51 | 63.66 | 100 0 P | H
802.11ac H
VHT40 H
CH 102 11020 46.62 |-27.38 74 57.7 40.09 | 12.63 | 63.8 | 100 0 P | V
5510MHz 16530 43.87 |-24.33 68.2 5214 | 38.88 | 1651 | 63.66 | 100 0 P | V
Y
Y
11100 4555 | -28.45 74 56.64 | 40.04 | 12.69 | 63.82 | 100 0 P | H
16650 4476 |-23.44| 68.2 5252 | 39.14 | 16.62 | 63.52 | 100 0 P | H
802.11ac H
VHT40 H
CH 110 11100 49.03 | -24.97 74 60.12 | 40.04 | 12.69 | 63.82 | 100 0 P |V
5550MHz 16650 4512 |-23.08 68.2 52.88 39.14 | 16.62 | 63.52 | 100 0 P |V
Y,
Y,
11340 46.2 -27.8 74 57.28 39.9 12.89 | 63.87 | 100 0 P | H
17010 4515 | -23.05 68.2 51.33 | 39.98 | 16.93 | 63.09 | 100 0 P | H
802.11ac H
VHT40 H
CH 134 11340 46.93 | -27.07 74 58.01 39.9 12.89 | 63.87 | 100 0 P | V
5670MHz 17010 45.9 -22.3 68.2 52.08 39.98 | 16.93 | 63.09 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5453.92 52.07 -21.93 74 44.34 32.04 8.19 325 372 162 P H
5462.32 49.24 -18.96 68.2 41.51 32.04 8.19 325 372 162 P H
5459.44 43.64 -10.36 54 35.91 32.04 8.19 325 372 162 A H
* 5530 96.99 - - 89 32.12 8.39 32.52 372 162 P H
802.11ac | * 5530 86.06 - - 78.07 | 32.12 839 | 3252 | 372 | 162 | A | H
VHT80 5762.795 49.83 -18.37 68.2 40.93 32.36 9.14 32.6 372 162 P H
CH 106 5429.2 51.19 -22.81 74 43.57 32.02 8.1 325 249 198 P \%
5530MHz 5461.84 53.46 |-14.74| 68.2 4573 | 32.04 8.19 325 | 249 | 198 | P | V
5458.24 45,51 -8.49 54 37.78 32.04 8.19 325 249 198 A \%
* 5530 98.38 - - 90.39 32.12 8.39 32.52 249 198 P \%
* 5530 88.47 - - 80.48 32.12 8.39 32.52 249 198 A \%
5763.11 48.77 -19.43 68.2 39.87 32.36 9.14 32.6 249 198 P \%
5410.2 50.07 -23.93 74 42.54 31.98 8.05 325 378 163 P H
5465.5 48.37 -19.83 68.2 40.62 32.06 8.19 325 378 163 P H
5458.15 41.57 -12.43 54 33.84 32.04 8.19 325 378 163 A H
* 5610 106.02 - - 97.72 32.2 8.64 32.54 377 163 P H
802.11ac | * 5610 92.95 - - 84.65 32.2 864 | 3254 | 377 | 163 | A | H
VHT80 5735.6 55.18 -13.02 68.2 46.36 32.34 9.07 32.59 378 163 P H
CH 122 5449.4 53.7 -20.3 74 45.97 32.04 8.19 325 246 196 P Vv
5610MHz 5464.8 50.43 | -17.77 68.2 42,68 | 32.06 8.19 325 | 246 | 196 | P | V
5458.15 42.93 -11.07 54 35.2 32.04 8.19 325 246 196 A \%
* 5610 104.55 - - 96.25 32.2 8.64 32.54 246 196 P \%
* 5610 96.11 - - 87.81 32.2 8.64 32.54 246 196 A \%
5732.625 54.32 -13.88 68.2 45.58 32.32 9.01 32.59 246 196 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 44.9 -29.1 74 55.99 40.06 12.66 63.81 100 0 P H
16590 4459 | -23.61 68.2 52.62 38.99 16.57 | 63.59 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 45.06 | -28.94 74 56.15 40.06 12.66 | 63.81 | 100 0 P |V
5530MHz 16590 4472 | -23.48 68.2 52.75 38.99 16.57 | 63.59 | 100 0 P |V
\%
\%
11220 46.88 | -27.12 74 57.95 39.97 12.8 63.84 | 100 0 P H
16830 4559 | -22.61 68.2 52.6 39.52 16.77 63.3 100 0 P H
802.11ac H
VHT80 H
CH 122 11220 46.68 -27.32 74 57.75 39.97 12.8 63.84 100 0 P \Y,
5610MHz 16830 46.13 |-22.07| 68.2 53.14 | 3952 | 16.77 | 63.3 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 3 - Straddle Channel
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5720 109.93 - - 101.18 32.32 9.01 32.58 | 400 163 P H
* 5720 99.57 - - 90.82 32.32 9.01 32.58 | 400 163 A H
H
H
H
802.11a
H
CH 144
* 5720 110.52 - - 101.77 32.32 9.01 32.58 | 270 196 P \Y
5720MHz
* 5720 99.48 - - 90.73 32.32 9.01 32.58 | 270 196 A \Y
\Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 48.64 -25.36 74 59.72 39.84 12.97 | 63.89 100 0 P H
17160 46.65 -21.55 68.2 51.81 40.7 17.05 | 62.91 100 0 P H
H
802.11a
H
CH 144
11440 51.33 -22.67 74 62.41 39.84 12.97 | 63.89 100 307 P \Y
5720MHz
11440 43.31 -10.69 54 54.39 39.84 12.97 | 63.89 100 307 A \Y
17160 46.42 -21.78 68.2 51.58 40.7 17.05 | 62.91 100 0 P \%
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-04D

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 3 - Straddle Channel

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5720 109.71 - - 100.96 32.32 9.01 32.58 385 164 P H
* 5720 99.36 - - 90.61 32.32 9.01 32.58 | 385 | 164 A H
H
H
802.11n H
HT20 H
CH 144 * 5720 108.29 - - 99.54 32.32 9.01 32.58 | 284 | 196 P |V
5720MHz |« 5720 98.55 - - 89.8 32.32 9.01 | 3258 | 284 | 196 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11440 49.29 -24.71 74 60.37 39.84 12.97 63.89 100 0 P H
17160 45.63 -22.57 68.2 50.79 40.7 17.05 62.91 100 0 P H
802.11n H
HT20 H
CH 144 11440 50.55 -23.45 74 61.63 39.84 12.97 63.89 100 0 P \%
5720MHz 17160 46.38 | -21.82 68.2 51.54 40.7 17.05 | 62.91 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 3 - Straddle Channel

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5710 106.74 - - 98.06 32.31 8.95 32.58 367 162 P H
* 5710 98.92 - - 90.24 32.31 8.95 32.58 | 367 | 162 A H
H
H
802.11n H
HT40 H
CH 142 * 5710 105.1 - - 96.42 32.31 8.95 32.58 | 258 | 196 P |V
5710MHz * 5710 97.71 - - 89.03 32.31 8.95 32.58 | 258 | 196 A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11420 46.91 -27.09 74 57.98 39.85 12.96 63.88 100 0 P H
17130 46.56 -21.64 68.2 51.92 40.54 17.04 62.94 100 0 P H
802.11n H
HT40 H
CH 142 11420 48.76 -25.24 74 59.83 39.85 12.96 63.88 100 0 P \%
5710MHz 17130 46.32 | -21.88 68.2 51.68 40.54 | 17.04 | 62.94 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR773112-04D

Band 3 - Straddle Channel
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5720 109.67 - - 100.92 32.32 9.01 32.58 383 162 P H
* 5720 102.48 - - 93.73 32.32 9.01 32.58 | 383 | 162 A H
H
H
802.11ac H
VHT20 H
CH 144 * 5720 108.74 - - 99.99 32.32 9.01 32.58 | 283 | 196 P |V
5720MHz |« 5720 100.79 - - 92.04 | 3232 9.01 | 3258 | 283 | 196 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11440 48.04 -25.96 74 59.12 39.84 12.97 63.89 100 0 P H
17160 46 -22.2 68.2 51.16 40.7 17.05 62.91 100 0 P H
802.11ac H
VHT20 H
CH 144 11440 51.26 -22.74 74 62.34 39.84 12.97 63.89 100 307 P \%
5720MHz 11440 44.95 | -9.05 54 56.03 | 39.84 | 1297 | 63.89 | 100 | 307 | A | V
17160 46.37 -21.83 68.2 51.53 40.7 17.05 62.91 100 0 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5710 106.45 - - 97.77 32.31 8.95 32.58 386 162 P H
* 5710 98.72 - - 90.04 32.31 8.95 32.58 | 386 | 162 A H
H
H
802.11ac H
VHT40 H
CH 142 * 5710 105.11 - - 96.43 3231 8.95 32.58 259 195 P \%
5710MHz * 5710 97.83 - - 89.15 32.31 8.95 3258 | 259 | 195 A |V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11420 46.09 -27.91 74 57.16 39.85 12.96 63.88 100 0 P H
17130 45.98 -22.22 68.2 51.34 40.54 17.04 62.94 100 0 P H
802.11ac H
VHT40 H
CH 142 11420 48.31 -25.69 74 59.38 39.85 12.96 63.88 100 0 P \%
5710MHz 17130 46.62 |-21.58 68.2 51.98 40.54 | 17.04 | 62.94 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5690 104.05 - - 95.44 32.29 8.89 32.57 373 162 P H
* 5690 95.58 - - 86.97 32.29 8.89 3257 | 373 | 162 A H
H
H
802.11ac H
VHT80 H
CH 138 * 5690 103.05 - - 94.44 32.29 8.89 32.57 | 287 | 197 P |V
5690MHz |« 5690 95.73 - - 87.12 | 32.29 8.89 | 3257 | 287 | 197 | A | V
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 45.82 -28.18 74 56.89 39.87 12.94 63.88 100 0 P H
17070 46.33 -21.87 68.2 52.15 40.22 16.98 63.02 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 47.15 -26.85 74 58.22 39.87 12.94 63.88 100 0 P \%
5690MHz 17070 46.8 -21.4 68.2 52.62 40.22 | 16.98 | 63.02 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

Emission below 1GHz
WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
182.28 31.85 -11.65 43.5 47.65 15.01 1.84 32.65 - - P H
222.24 36.06 -9.94 46 51.23 15.46 2 32.63 - - P H
255.45 40.35 -5.65 46 51.7 19.12 2.14 32.61 100 0 P H
333.6 39.25 -6.75 46 49.67 19.85 2.32 32.59 - - P H
540.1 35.94 -10.06 46 41.48 24.17 3 32.71 - - P H
829.9 39.47 -6.53 46 39.74 28.47 3.74 32.48 - - P H
H
H
H
H
H
802.11a H
LF 47.82 35.85 -4.15 40 52.09 15.61 0.91 32.76 - - P Vv
182.82 39.71 -3.79 43.5 55.49 14.96 191 32.65 100 0 P \%
253.83 40.12 -5.88 46 51.65 19 2.08 32.61 - - P \Y
332.2 37.4 -8.6 46 47.85 19.82 2.32 32.59 - - P \%
455.4 36.2 -90.8 46 42.94 23.15 2.73 32.62 - - P \%
498.8 36.7 -9.3 46 42.66 23.83 2.85 32.64 - - P \%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B55 of B56
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 23~25°C

Test Engineer : Lewis Ho, JC Liang, and Daniel Lee

Relative Humidity : [57~62%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number . Clof C215
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SPORTON LAB.

TEST REPORT

Report No

. FR773112-04D

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Horizontal

Fundamental

A (@BuVim)

Date: 2018.03.29

Avg.

Detector

Frequency (MH2)

£ 03CHI0-HY

+ AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
+Peak

.
90| ‘\ 90|
r / o
M AVG_54
« « m——
A gy S ol i Aed e A
R
TN T T o0 E o0 o0
Pacsorey s ey )
P eak Site :03CH10-HY Site. : 03CHI0-HY
Condition PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWI000.000KHz VBW-3000000KHz SWTAuto REWATO00 000K+ 2 VEW-3000.000KHz SWTAuto
Detector : Peak Detector Peak
o
w
* ' \««W
au
"
N LT

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

Vertical

Fundamental

Peak

1 (@Buvim)

Date: 20180329

,ﬂ In

WM NV‘
E " by
TR P T Bt
5
1
S, B0, 500 S, B0 50 B0 50, G0 520 . 580
Frequency ()
site £03CHIOHY
Condition

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

o1 0Buvim) Date: 2018.03.29
130
110 1
a0
peA 74
K
50 =
h M‘vﬁw«wmwwm
30
10
00 Z000. o000, 000 5000 000 7000
Frequency (WH:)
site +03CHIO-HY
Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak

Avg.

) aBwvim) Date: 2018.03.29
130

1o

%

7

/ A

50 AW

AR SO S Ve, W BIP e |
30

10

0 B0 S50, 5070, 5090, 510 5130, 5150 170, 5150 G210, 5230 5280
Frequency (Mie)

site $03CHIO-HY
Condition

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

Left blank
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FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
1 Horizontal Fundamental
-
" i o
70 VLN 7
k| ‘i |
s s * Ty w— T e o e
“ o
B e ] T 7w
P eak ignedmon géii,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL ?«I;'nedmon géi':jgj’;ym HORN 9120D-HF HORIZONTAL
R T005000R 1 VoW 000t STkt Ao To000onmes VoW 5o 000k4s ST At
Detector : Peak Detector : Peak
. ]
N
5 - e S
“
N
L )
e
AVg . ?o‘nilman (1?:/2’,{:3%2\; 3m HORN 9120D-HF HORIZONTAL Left blank
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20180424

. ﬁ
M peak el 74
70 ™

WL,

. 0
o

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180424

/ N e el
«

~ 1

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390. 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

1 Vertical Fundamental

1 (@Buvim) Date: 20180424

el (dBuVim) Date: 20130424

” fﬁu )
’ pa .
ittt ! MM " k 50 MNMJ vy

30|

300, S50 5070, 5090, W0 5130 5150, 570, 5190 G210 520 5200 00 700 o000, 000 5000 000 7000
requency () Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Detector +Peak

A (@Buvim) Date: 20180424

4 : [ N

By b WP

0 5030 5050, 5070. 5090. 510, 5130 5150. 5170. 5190 5210 5230. 5260
Frequency (Miz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . C6 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180424

“
4, st 1
70 ’Wv

s
* R W iy T

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180424

\ Avo_E| 54|

N

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390, 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C7 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

o
" ™ "
| PEAK 74,
; ) At
e P o L % T R e
i i
» 0
T S S T
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
R I000 00t VW0 e WA R 0000t VB WSOO0 008 STt
Detector :Peak Detector :Peak
"
»
50 1 M
T =
»
o
Site +03CHI0-HY f bl k
Avg . Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C8 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20180425

PEAK_BE 74

{
w Www LA

STRRTYYS

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 350, 5370, 5390 5410 5430 5460
i

1 (@Buvim) Date: 20180425

70 /
/ Ave_Be | 54|
50)

Lt

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370. 5390. 5410. 5430 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C9 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

Vertical

Fundamental

1 (@Buvim) Date: 20180425

o1 0Buvim) Dote: 2018.04.25
130 130
o 1o
o a0
peA 74
o W K
3 i S
50 50/ T M
gl A ol oot o MWW&W@NM\) g
fids
30 30
10 10
300, S50 5070, 5090, W0 5130 5150, 570, 5190 G210 520 5200 00 Z000. o000, 000 5000 000 7000
Frequency (Wiz) Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.04.25
130
o
%
o
50 1
S ‘._,,__,_/*"'”’r
30
10
0 B0, S50 5070, 5090, S0 510 5is0. 570, 5190 G210 5230 5200
Frequency (MH:)
Site +03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C10 of C215



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

Vertical

Fundamental

Peak

A (@Buvim) Date: 20180425

[

site
Condition

Detector

160 5210, 5230 5260, 5270, 5290,
i

5310, 5330,
requency (MHz)
+03CHI0-HY

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
+Peak

5350, 5370, 5390 5410 5430, 5460

Left blank

Avg.

1 (@Buvim) Date: 20180425

N\ AvG,_Be 4
50 <
N R R

site
Condition

Detector

160 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390, 5410. 5430 5460
Frequency (MHz)

ency (Mikz)
+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
+Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C11 of C215



samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

Horizontal

Fundamental

A (@BuVim)

Date: 20180320

evel @BuVim)

Date: 20180320

PEAK 74

‘w Al
w e « prerr
[T PN L RV AR 27
[P
W W W et o o o @0 w0 o0 E o0 o0
ooty )
P eak Site : 03CH10-HY Site. : 03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWHI000.000KHz VBW-3000000KHz SWTAuto REWATO00 000K+ 2 VEW-3000.000KHz SWTAuto
Detector : Peak Detector Peak
o
4 | J NI,
N RS ST B o aas NN O g ]
M
"
N N
ecres iy
Site :03CHI0-HY b
Avg. Goition At 54 1 HORN 120011 HORTZONTAL Left blank
RBWAIO00 000KE 2 VBWAL00OKHZ SWT-Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C12 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Vertical Fundamental

1 (@Buvim) Date: 20180328

o1 0Buvim) Dote: 2018029
130 130
o 1o .
o a0
peA 74
o K
ot N e 50
P v‘M " WWWW gt | Vbt
30 30
10 10
300, S50 5070, 5090, 50 5130 5150, 570, 5190 G210 520 5200 00 Z000. o000, 000 5000 000 7000
requency () Frequency ()
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B

Date: 20180329

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230. 5260
Frequency (Miz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456

Page Number : C13 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

e tamuvim) Date: 2018.0425
130 130
1o 14
o
a0 a0
pea 14
7 7
Ay st
5" : oot N’M % e
b il s e TR ST e
e S
30 30
10 1
0%, 050 5070, 5080 G0, 513050, 170 510 G210, 5230 520 o0 Fo00. £ w000 ED w000 700
requency (i Frequency (Whi)
Pe ak site +03CHI0-HY site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
) aBovim) Date: 20180425
130
1o
%0
: j,_l
Y \
e
5“ 1 ,.,M/
30
10
o sn S0, S070. 500, 5o, 5105150 570 510, 6210 %0 5200
Freaquency ()
site £03CHIO-HY ft blank
Av g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C14 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20180425

o
" N‘m

M, .

A A AP S s

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180425

Avo_E| 54|

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390. 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C15 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

Vertical

Fundamental

1 (@Buvim)

Date: 20180425

Avg.

site
Condition

Detector

5030. 5050 5070 5090. 5110, 5130. 5150 5170 5190, 5210, 5230
Frequency (Miz)
+03CHI0-HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
+Peak

5260

el (@Buvim) Date: 2018.04.25
130 130]
19 110
9 %0
peak 74
7 )
50 50 PRI L
P, i i v DA—
o T PRy
30 30
10 10
EOE e O e 000 2000, 3000, 000 00, o000, 7000
Frequency (Hz)
Pe ak site $03CHI0HY site $03CHI0-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
A (6Buvim) Date: 2018.04.25
130
9
9
i ’1
50 1 \
L T
30
1
0

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C16 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180425

\ PEAK_BE 74
70 \%«‘
lid

- G L S——

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180425

N Ao ot s

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 5350, 5370. 5390. 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C17 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

1 Horizontal Fundamental

) @Buvm) Date: 2018.04.25 el (@Buvim) Date: 2018.04.25
130 130
o 1o .
o a0
peA 74
o K
S
50 50 paT—
AR N4 WMWW%»MMWWMM
30 30
10 10
SO T, o S G Gl s s o, a0 00 Z000. o000, 000 o0 000 7000
Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto, + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak

A (@Buvim) Date: 20180425
130
10
9%0)
70 1
* 1 ot
30)
10
0 5030 5050. 5070. 5090. 510, 5130 5150. 5170. 5190 5210 5230. 5260
Frequency (MHz)
site +03CHI0-HY f bl k
Avg Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le 1 an
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456

Page Number : C18 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20180425

PEAK_BE 74
70

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180425

a0 -

J]
.

160 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number : C19 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

1 Vertical Fundamental

1 (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

A,

9%0) 90|
PEAK 74
0 0

WWMWWRWMMWT\MVVM 4 * O E————— LW*W

[

5030, 5050 5070, 5090, 5110, 5130, 5150, 5170, 5190, 6210, 5230 5260 000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MH2) Frequency (MiHz)
Peak Site :03CHI0-HY site + 03CHI0-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak

A (@Buvim) Date: 20180425

L AR e

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (Miz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456

Page Number : C20 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180425

waaJ”J/)

N,
MMWM»\ Y

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180425

/ \ V6 8|54
50| \\M"M‘

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C21 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Horizontal

Fundamental

A (@BuVim) Date: 20180320

Avg.

,u m

P AW
i %
"
1)
030, 5050 5070, 5090, 0 5105150 570 5190 G210 530 A
Frequency (HHr)
site +03CHI0-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

p— Date:2018.0329
139 1
o o
.
o «d
peac 74
n 7
1 AVG_54
5 el P 7 o
syt e e st bbb 71
[ ot
P x
" 1
R L o0 o0 £ 000 £ Sa0o Tot0
reqvency (i Frequency (i)
P eak Site : 03CH10-HY Site. : 03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
 RBW:1000.000KHz VEW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
| By oate: 20180320

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C22 of C215



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20180323

7

.
= (I TR " }

Avg.

i
70

Avo_E| 54|
50)

it

160 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C23 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

Vertical

Fundamental

1 (@Buvim)

Date: 20180329

Avg.

site
Condition

Detector

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
+Peak

Left blank

o B Date 20180320
e 13
o 10
a0 M a0
pea 14
n Bl
|
50| WM‘W" % 50( M e s et
e A T DIV B e————
e———
P x
1 1
S o S0 Som. S0 S0 S0 S0 S S0 S0 520 O o0 T oo 5000 oo o0
eueney o recusncy i)
Peak site £03CHIO-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW-I000.000KHz VEW:3000.000KHz SWT:Auto  RBW-I000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
) amvim) bats 20180320
e
o
%
. F\\
5 ,,m»/
N PRy \«\"““ku
P
1
oS S, o7 0% SO 510510, 5o 1% 5210 5% 52w
Freaueney o

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C24 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

1 Vertical Fundamental

) aBuvm) Date: 20180329
130
o
e
o'
pEaK e 74
)
E M +
y o f
30
10
0 S0 0 B0 S0 0. 500

160 5210, 5230 5260, 5270, 5290, 6310, 5330,
Frequency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

1 (@Buvim) Date: 20180329

9
| ﬁ(\\

* \““‘*w_\w

Avo_E| 54|

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C25 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

1 Horizontal Fundamental

1 (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

»
o «
pea 1o
B r
e

! o,z
T S “ I W
i
x

30
10 10
300, S50 5070, 5090, W0 5130 5150, 570, 510 G210 520 5200 00 Z000. o000, 000 5000 000 7000
Frequency (HH:) Frequency (WH:)

Peak site $03CHI0-HY site +03CHIO-HY

Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto, + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak

A (@Buvim) Date: 20180425

,n m

!

b 7

30)

10

0 5030 5050, 5070. 5090. 510, 5130 5150. 5170. 5190 5210 5230. 5260
Frequency (MHz)

site +03CHI0-HY f bl k

Avg Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le 1 an

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456

Page Number . C26 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

) aBovim) Date: 2018.04.25
130
1o
W"M\WW,
9%0) ”\
peax_ge|74
7
|t iy,
) M«wwwl ‘. I
y f
30
10
0. S50 70, S S0 . 5460

160 5210, 5230 5260, 5270, 5290, 6310, 5330,
Frequency (MHz)
site +03CHI0-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Left blank

Avg.

1 (@Buvim)

Date: 2018-04.25

Avo_E| 54|

i

uuuuu )

site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector +Peak

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390. 5410. 5430 5460
Frequency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

Vertical

Fundamental

1 (@Buvim) Date: 20180425

Avg.

Date: 20180425

0
- j/—v\

s
50 1
[ iR
30)
10
0 5030 5050, 5070. 5090. 510, 5130 5150. 5170. 5190 5210 5230. 5260
Frequency (Miz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Left blank

o aBavim) Dates 2016.04.25
130 130
o 0 :
90| W 90}
peA 74
7 g £
i MWMM . Wﬁ‘z‘"
50 50 .
m i ) - PO P T
Lt S
20 20
10 1
030 5050 5070, S0%. W0, 5105150 570, 500, 5210, 5230 5200 00 7000, ET 000 ED w000, 7000
Freaquency (H:) Frequency (WH)
Peak site $03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
) (@Buvimy

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

Vertical Fundamental

.
o ™
.
A
ud M‘v\,

by LTI ey Y

“

N

Site : 03CHI10-HY b

Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
w0 oo VoW saes otk aar it

Detector : Peak

90| ‘\—\

50 _"\

w

N

N
Site : 03CHI10-HY f bl k

Avg- Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
T AL

Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No

. FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal

Fundamental

A (@BuVim) Date: 20180320

:
P WWV.MM%WMWW

S
\l/\“ [\WM

Peak eoiton

Detector :Peak

0 5030 5050, 5070. 5090. 5110, 5130 5150, 5170, 5190, 5210 5230, 52
requency (1H)

£ 03CHI0-HY

+PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

vl aBum) Date 2012.03.20
1
0 .
o
pek 74
7
v st
s e
WWWWWMMM AR
|ohnorie
x
e
o0 000, e w000 £ o 700
roquency by
Site. : 03CH10-HY
Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak

A (@BuVim) Date: 20180329

Avg.

Detector

o
%0 f 7
) L
AN

50 .
I T N P N e ||
20
1

030 5050 5070, B0, B0, 51050, 5170, 500, 570 530 5

Frequency (MH2)

£ 03CHI0-HY

+ AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
+Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Vertical

Fundamental

1 g\

m Date: 20180328

-
-
: | w
n . .
uA AVG 5
el ... * WWWM ——
WWW
“ o
S S S o
o
Peak site £03CHIO-HY site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
w0 oo VoW saes otk aar it iy
Detector : Peak Detector :Peak
N
™ f \
. S
— —
N
N
e
Site :03CHI0-HY f bl k
Avg . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - L

Horizontal

Fundamental

1 g\

m

Date: 20180425

e sovm) vate 20180425

e 15

1 - .

% «

peak 74
1n 7
: o et
sl s E——
PV TSRS sl VSN ———ty
——
P xq
10 e
Sk G0, Suro. S0, S0 50 G0 5. G0 Sz 0. 5280 oo 000, 5000, om0 £ o0 7o
reqvency (i reauency (k)
Peak site £03CHIO-HY site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
) aBom) Date: 20180425
-
1
%
m /I’N L
N
* 1 //’/
I U B .
5
10
o su. S0, Saro. S0 G S0 G0 St G0 sz w0 5280
Freaquency ()
site £03CHIOHY ft blank
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20180425

"y
9%0)
PEAK_BE 74

A

3
o T Ayttt My

Avg.

w W
i \
\
N AvG B 4
50 \\\

160 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH44 5220MHz - L

Vertical

Fundamental

1 (@Buvim) Date: 20180425

o aBavim) Dates 2016.04.25

130 130

o 0

a0 a0

peA 74
7 £
: M i, ol s
50 50
ey o™ | I
LT L
20 2
10 1
030 5050 5070, S0%0. W0, 5305150 570, 500, 5210, 530 5250 00 7000, ET 000 ED w000, 7000
requency (i requency (i)
Pe ak site +03CHI0-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
) (@Buvimy Dates 2018.04.25
130
o
a0
7 l
AN

50 1

S O S A SR A = S N
20
10 (

S0, S0s0. 5070, 5090, SO, 5130, 5150, 5170, 5190, 5210 5230, 5280
Freaquency (:)
site $03CHIO-HY ft blank
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH44 5220MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180425

)
oeaw 74
o

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180425

/ v s
w AN

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390. 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number : C35 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - L

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

e guvm) Dot 2018.0425
12 1
o 0 ,
o %
peak 74
n gl
. LWWM
5 P
s s Mg MMW,«M
fare
2 x
0 e
S0 S0 SO0 S0 S0 S0, S0 S0 G0 S0 . 50 o0 00, T 000 ED w000 700
requency (i Frequency (Whi)
P e ak site +03CHIO-HY Site $03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000K+Hz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) By Dot 2018.0425
1
o
P
n
) 1 —
P
1
oS, S0, S0 S0, S S0 S0 S0, S0 S0 . 50
Frequoncy (i)
site £ 03CHIOHY ft blank
Avg . Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C36 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH48 5240MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20180425

)

WWM"”/M ‘”‘L

memwwwmmwwwwwww

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak
90 faa

J AvG B 4
* //
1

160 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

site +03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le 1 an
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number : C37 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH48 5240MHz - L

Vertical

Fundamental

1 g\

m

Date: 20180425

e aBvm) Date: 20180425
130 13
1 o \
o «
pec ra
70| ¢ \‘ 70|
5 5 pem—
[ L _ | PR —————
[P
30 x
10 r
Soso sos Suro. sosn 510, 510 Vs, S sien g0 s 50 000 000 000 oo 000 oo Tooo
eueney o Froqwency )
Peak site £03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000000KHZ SWT:Auto
Detector : Peak Detector :Peak
— bate: 20180425
130
d
o
: [,\
50| T
1 A O = S I e o
30
10
oo B0, SoTa, 0%, B 510, B0, SiTa %0 52 50 5am
Troquoncy 1)
site £03CHI0-HY ft blank
Av g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C38 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH48 5240MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180425

v

1L
et WW‘"’W“MP

PEAK_BE 74

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430 5460
i

1 (@Buvim) Date: 20180425

s \ A e 54
L= ]

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370. 5390 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number : C39 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Horizontal

Fundamental

1 (@BuV!

) Date: 20180320

evel @BuVim)

Date: 20180320

-
o ’“f w
oo 7s
m 7
h
= \ pufrl S o o ——
broochaiegti it P BT Y
WMWW"'M
5 %
w 1w
. N T T o0 i o e )
reauency M)
P eak Site : 03CH10-HY Site. : 03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
{RBW-I000000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
. vt 2018.0329
15
o
) m
R
5 ,.w/ Mo
I it S|
5
1w
o e W W WL W G S w0 w0 %
scvency i
Site :03CHI0-HY b
Avg. Gt o354 mHORN 51200 HE HORIZONTAL Left blank
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C40 of C215



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20180323

9
peak el 74
i
L

WJW%WJNMMWWWMWNWMWMW

Avg.

160 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 6370. 5390, 5410. 5430, 5460
Frequency (MHz)

site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank

e iseasons e s o

Detector : Peak

-

.

50 Ny
q\ wwwwww

N

N

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Vertical

Fundamental

1 g\

m

Date: 20180329

e aBvm) Date 20180329
130 13
1 o
3
o «
pec ra
1n 7
W/ N S
“hipapmotnng LA PR e * me
»
30 x
10 r
Sos0 sosn Suro. sosn 510, 510 10§ sien g0 s 50 000 000 000 oo 000 oo Tooo
eueney o Froqwency )
Pe ak site +03CHI0-HY site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
 RBWLI000.000KHz VBW:3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000000KHZ SWT:Auto
Detector : Peak Detector :Peak
— bate: 20180329
130
d
o ﬁr_w
. ( k
J
|
e SRS N \Nw%m..ﬂ
30
10
oo B0, SoTa, 0%, B 510, 50, SiTa %0 52 50 5am
Troquoncy 1)
site £03CHI0-HY ft blank
Avg . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
 RBWFI000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20180323

AT

PEAK_BE 74
70

by L Aods r

" v

5310, 5330,
requency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

160 5210, 5230 5260, 5270, 5290, 5350, 5370, 5390 5410 5430, 5460
i

1 (@Buvim) Date: 20180329

Avo_E| 54|

160 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 6370, 5390, 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C43 of C215
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - L

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

. oo 20180825
0 0
0 "
:
M i «
\ peaK 78
n u
"
et “ | ——r
« «
ST L T ptgpab B B ——— -
il T
M w
p |
T S S S0 R T R R o "B Fy w0 F e oo
requency (MHz) Frequency (MHz)
Peak site £03CHIO-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
RBWI000.000KHz VBWS3000000KHz SWT:Auto REWAIO00 000Kz VBW:3000.000KHz SWT-Auto
Detector : Peak Detector :Peak
vy e
1
0
wl ,ﬂw
" j
A
50| i o
(O N O S et
M
m
o s s w0 S s S S e @0 om0
ey
sie 0scHoHY ft blank
Av g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
RBWHIO00 000Kz VBW:3.000KHz SWT-Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

) @B Date: 20168.04.25
130

o

A
oy
o
et M
50
M’"’Wﬂw«w n i Ay,

30

10

o0 G210, 5200, 5250, 5270 5290 5310, 50 590 6370, 5390 5410 430, 5450
Frequency (WHz)

site $03CHI0-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Left blank

Avg.

1 (@Buvim)

Date: 2018-04.25

Avo_E| 54|

)
site +03CHI0-HY

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390, 5410. 5430, 5460
Frequency (MHz)

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector +Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH46 5230MHz - L

1 Vertical Fundamental

1 (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

9%0) e 90|
PEAK 74
0 | 0
e

50 ’ W uIM 50

A 5t
MWWWMW
el b hmstscchpespuntotmmagsiied
st
30 30
10 1
0%, 5050 5070, 5080 G0, 513050 G170 510 Eai0. 5230 5200 o0 Fo00. £ w000 ED w000 700
requency (i Frequency (Whi)
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak

Detector +Peak

A (@Buvim) Date: 20180425

: m

50)

1
30)
10

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230. 5260
Frequency (Miz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH46 5230MHz - R

1 Vertical Fundamental

vy oo 2t 425
0
0
o
n
i
50 i\ Al e 5 g
M
p
TS B S B SR T S

160 5210, 5230 5260, 5270, 5290, 6310, 5330,
Frequency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF VERTICAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

1 (@Buvim) Date: 20180425

) /J }\

50 %W

Avo_E| 54|

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390. 5410. 5430. 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF VERTICAL Left b | an k

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C47 of C215
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

A (@BuVim)

Date: 20180320

evel @BuVim)

Date: 20180320

Avg.

f A"\\
50 m-»«//

[ R U S
)
10

5030 5050 5070, 5000. 5110, 5130, 5150 5170, 5190. 5210, 5230 52

Frequency (MH2)
Site £ 03CHI0-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

9 ARty 90|
7 b 7
1
wM LEE
50 L 50 — .
b potip et - urTm————
P AR
" 30
1) 1o
U B030. SOS0. 5070, 5090, G0 510 51s0. 670 G100 G210 520 5 00 7000, 000, 000, ETD 5000 700
requency (1H:) Frequency (Hz)
P eak Site : 03CH10-HY Site. : 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
) @Buvim) Date: 2018.03.290

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Horizontal Fundamental

) aBovim) Date: 20180329
130
1o
90f ol ity
peax_ge|74
7
b U S " "
, i

30
10

0. S350 B0, S99 540 5. 5460

160 5210, 5230 5260, 5270, 5290, 6310, 5330,
Frequency (MHz)

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

1 (@Buvim) Date: 20180329

70
Avo_E| 54|
50)

b 1

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 53%0. 6370, 5390. 5410. 5430, 5460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456 Page Number . C49 of C215
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samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

1 (@Buvim) Date: 20180328

Avg.

1

T
o o

0 5030 5050, 5070. 5090. 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (Miz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

o1 0Buvim) Dote: 2018029
130 130
o 1o
1
% MTMWM 90f
peA 74
1n \N. .
" wﬂ'/ L\~ avG 54
50) spprtbaicl” 50| p—
bt it | s bbbttt
30 30
10 10
300, S50 5070, 5090, W0 5130 5150 570, 5190 G210 520 5200 00 Z000. o000, 000 5000 000 7000
requency () Frequency (WH)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.03.29

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Avg.

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410. 5430, 5460
Frequency (MHz)

site +03CHI0-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

ok
.
50 e e T
me T i )
“
N
Site : 03CHI10-HY f bl k
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blan
w0 oo VoW saes otk aar it
Detector : Peak
w
T
‘
.
I AVG_BE| 54/
E S -
s SN
N
N

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

1 Horizontal Vertical

) aBovim Date: 2018.04.25 e aBovim) Dates 2018.04.25
130 130
1o 1
a0 =
perK 74 peak 74
7 7
G 54 A5t
50 1 - s 2
30 30
10 1o
000 4000,6000.000, 12000, 76000, 20000, _ 74000, 73006, 32000, 36008, 40000 000 7000.6000.0000. 12000 76000, 20000 74000, 20000, 32000 36000, 40000
frequency (He) i
Peak site £03CHIO-HY site 03CHI0-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector :Peak Detector Peak

TEL : 886-3-327-3456 Page Number . C52 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
. A6 54 A5 54
50 > s -
20 20
1 10
300 4000.6000.000, 72000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000.5000. 12000, 76090 7000074000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number : C53 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 3 = s 5
20 20
1 10 |
300 4000.6000.000, 7200016000, 20000, 74006, 78000, 33000, 36000, 400 00 4000.6000.5000. 12000, 76000 70000 74000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number . C54 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Vertical

) (@Buvimy Date: 2018.04.25 el gBuvim) Date: 2018.04.25
130 130
o )
%0 a0
peAK 74 peak 74
7 7
G54 AV 51
E T 7 50 =
30 30
10 1
000 4000.6000.6000, 2000, 16000, 20000, 24006, 78000, 32000, 36000, 40000 000 40006000, 6000, 72000, 76000, 70000, __ 24000, 26000, 32000, 36000, 40000
Frequency (HH:) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Defector Peak Defector Peak

TEL : 886-3-327-3456 Page Number . C55 of C215
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH44 5220MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 > s T -
20 20
1 10
300 4000.6000.000, 72000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000.5000. 12000, 76090 7000074000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number . C56 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
5 2 ) 2
20 20
1 10 |
300 4000.6000.000, 7200016000, 20000, 74006, 78000, 33000, 36000, 400 00 4000.6000.5000. 12000, 76000 70000 74000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number . C57 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH38 5190MHz

1 Horizontal Vertical

) (@Buvimy Date: 2018.04.25 el gBuvim) Date: 2018.04.25
130 130
o )
%0 a0
peAK 74 peak 74
7 7
G54 AV 51
50 | - 0 N 2
30 30
10 1
000 4000.6000.6000, 2000, 16000, 20000, 24006, 78000, 32000, 36000, 40000 000 40006000, 6000, 72000, 76000, 70000, __ 24000, 26000, 32000, 36000, 40000
Frequency (HH:) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Defector Peak Defector Peak

TEL : 886-3-327-3456 Page Number . C58 of C215
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH46 5230MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 B . 50 T =
20 20
1 10 |
300 4000.6000.000, 7200016000, 20000, 74006, 78000, 33000, 36000, 400 00 4000.6000.5000. 12000, 76000 70000 74000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number : C59 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No

. FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Horizontal Vertical

Peak

Date: 20180425 el (9BuVim) Date: 2018.04.25
130 130
10 ol
%) 90|

PEAK 74 PEAK 7.
70 70|

VG 54 AVG 54
50) - 50| =
30) 30|
10 10

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000
Froquency (H2)

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000
) Frequency (MHz)

Site +03CHI0-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
Detector +Peak

Site 03CHIO-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH44 5220MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T = s -
20 20
1 10
300 4000.6000.000, 72000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000.5000. 12000, 76090 7000074000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number . C61 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH48 5240MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 3 ) 7
20 20
1 10 |
300 4000.6000.000, 7200016000, 20000, 74006, 78000, 33000, 36000, 400 00 4000.6000.5000. 12000, 76000 70000 74000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number . C62 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No

. FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT40 CH38 5190MHz

Horizontal Vertical

Peak

Date: 20180425 el (9BuVim) Date: 2018.04.25
130 130
10 ol
%) 90|

PEAK 74 PEAK 7.
70 70|

VG 54 AVG 54
50) B 50| 1 B
30) 30|
10 10

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000
Froquency (H2)

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000
) Frequency (MHz)

Site +03CHI0-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
Detector +Peak

Site 03CHIO-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH46 5230MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T - 50 B =
20 20
1 10 |
300 4000.6000.000, 7200016000, 20000, 74006, 78000, 33000, 36000, 400 00 4000.6000.5000. 12000, 76000 70000 74000, 78008, 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number . C64 of C215
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samanias. FCC RADIO TEST REPORT Report No

. FR773112-04D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

Horizontal Vertical

Peak

Date: 20180425 el (9BuVim) Date: 2018.04.25
130 130
10 ol
%) 90|

PEAK 74 PEAK 7.
70 70|

VG 54 AVG 54
50) 1 B 50| 1 2
30) 30|
10 10

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000
Froquency (H2)

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000. 36000, 40000
) Frequency (MHz)

Site +03CHI0-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
Detector +Peak

Site 03CHIO-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

1 Horizontal Fundamental

1 (@BuVim) Date: 20180425

evel @BuVim) Date: 2018.04.25

130

ol

b pea 74
g 7

s
50 5 ””“WU,MM MMW 50| pEem——

b hobeon ’
30 30
1 10
5050 5050, 5070, 5090, 510 5130, 5160, 5170, 5700, 5210, 5230 5260 5270, 5290, N0, 5340 00 oo, 5000, 000 ED ED 700
Froquency (1) Frequency (H)
P eak Site : 03CH10-HY Site. : 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak

Detector peak

1 (@BuVim) Date: 20180425

5030, 5050, 5070 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5260, 5270, 5290, 5310, 5340
Frequency (MH2)

Avg. Conition AV, BE 4 31 HORN 91200-HF HORIZONTAL Left blank
NN
Detector : Peak

TEL : 886-3-327-3456
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - R

1 Horizontal Fundamental

1 (@Buvim) Date: 20180425

/!\'\
.
1k

1

rt st At st

220 5250, 5270, 5290 6310, 530, 5370, 5390 5410, 5430 5460
Frea

Eo
wency
P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

90) e
]

/ . AVG_BE 54|
.

> <

\'““A—\_M g U MU IPUY —

.
.

220 5250, 5270, 5290 5310, 5330, 5350,
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

1 Vertical Fundamental

A (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

w J"”\ W

. i peak 74
; T
bbbt i A’WWM 50 ke s el

(W P
30 30
10 10
5030, 5050, 5070, 5090, 5T10. 5130, 5150 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5390, 5340 00 Z000. o000, 000 5000 000 7000
Frequency (Hiz) Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.04.25

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340
Frequency (1Hz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - R
1 Vertical Fundamental
’NM

"

m »’N

5" e e “WMMMWW\M’\WWW

“

N

P eak ignedmon géii,xgi;‘s 3m HORN 9120D-HF VERTICAL Left b I an k
R T005000R 1 VoW 00D STt
Detector : Peak
90| f\
)
\ VG BE 54

% N 1

30f - ]

N

AV g . ?o‘nilman ii‘;’i:;%;: 3m HORN 9120D-HF VERTICAL Left b | an k
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

1 Horizontal Fundamental

A (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

9%0) 90|
PEAK 74
0 0

& .
) i oA wwwwjv’”’ﬂ s e L

o
VR ————
P %
r o
a5 5056 5070, 50%. 510 190, F160 5170 5190 5270 290, 5260 270 5290 S9T0. 540 ) o o ED o )
Treauency iz Frecuencs i)
Peak site £03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector : Peak Detector :Peak
- oo 20100025
15
o
90) h
" ) k
P / N
S o
P
r
o Fas0- 5060 5076 SuSE SO 5130 5150 5170 516 5710 52%. 50, 570, a0 NG 5540

. 510
Frequency (1Hz)

site +03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le 1 an
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

*
r
K0

e T hat MWW b g

Avg.

9%0)
70
AVG_BE 54|

B DO B Y

1
e U S N S S

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390 5410, 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

1 Vertical Fundamental

A (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

a0
I
WMJ e
| Wbt
W” e

30
10 10
5030, 5050, 5070, 5090, 510, 5130, 5150 5170. 5190, 5210, 5230, 5250, 5270, 5290, 530, 5340 00 Z000. o000, 000 5000 000 7000
Frequency (Hiz) Frequency (WH:)

Peak site $03CHI0-HY site +03CHIO-HY

Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.04.25

: f

/N
y A

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340
Frequency (1Hz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Aus
Detector +Peak

o

1 Vertical Fundamental
"
.
5“ MM'WW”“MW " LT TR NN L TR
“
¥
e
P eak zgnedmon géiijsi; 3m HORN 9120D-HF VERTICAL Left b I an k

Avg.

) (@Buvimy Dates2018.04.25
130
o
a0 ( \
7
A6 Be 54
WW_/M’” 1
20
10
720 Sas0 S0 S0 S0 5330, s3S0. S0 S0 G40 S0 50
frequency (IH:)
site $03CHIO-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Fundamental

A (@Buvim)

Date: 20180329

o1 0Buvim) Dote: 2018029
130 130
o 1o
-
" \ w
/ peAK e 74 peA 74
o K
50 gl o N
B M A L IO E————— s
it
30 30
10 10
300 w0 seo. swo s S0 S0 5450590 00 Z000. o000, 000 5000 000 7000
Frequency (Miz) Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto, + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.03.29
130
o
o FW
o
-
AvG pe 54
50
e NI SN ISUUUI RO [
30
10
300 w0 seo swo S S0 s 505300
Frequency (HH:)
Site +03CHI0-HY f bl k
AV g . Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1 Vertical Fundamental

A (@Buvim) Date: 20180323

el (dBuVim) Date: 20130329

PEAK_BE 74 PEAK 74

) :: i

i / oot i s
" ettt
30 30
10 10
300 w0 seo. swo_ men S0 S0 5450.590 00 Z000. o000, 000 5000 000 7000
Frequency (Miz) Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTLCAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak

A (@Buvim) Date: 20180329

70 /‘
AvG_E 54|
50) 1

300 5330, 5350, 370, 5390, a0, a0, 5450, 5460
Frequency (MHz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - L

1 Horizontal Fundamental

1 (@BuVim) Date: 20180425

evel @BuVim) Date: 2018.04.25

. ["W 4

peAk 74
7
J}"‘ \“w AVG 54
e g g sn Y

M»MWA«MWWW

0 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310 5340 000 2000,

3000, 4000, 5000. 5000. 7000
y (M) Frequency (MHz)
P eak Site £ 03CHI0-HY Site +03CHI0-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector peak
1 (@BuVim) Date: 20180425

: it

/|
AT g B I W

5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

Avg. Conition AV, BE 3 HORN 91200-HF HORIZONTAL Left blank
NN
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Horizontal

Fundamental

Avg.

% ‘”
o

AvG e 54
50 \

220 5250, 5270, 5290 5310, 5390, 530 5370, 5390, 5410, 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

p
o
W

W L
,
o
ANty it oA s A
N
N
Site : 03CHI10-HY b
Peak T L AP — Left blank

e iseasons e s o

Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Vertical

Fundamental

A (@Buvim)

Date: 20180425 el (dBuVim)

Date: 20150425

PEAK 74

/s m

o
w « =
Sl et Mww DR ——
M w
Sy ey
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000.000KHz VBWS3000000KHz SWTAuto REWATO00 000Kz VBW:3000.000KHz SWT-Auto

Detector : Peak Detector :Peak

* j 3

n

, \\
e /
i Lt \\\w
M
m
reoney
Site :03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Vertical

Fundamental

1 (@Buvim)

Date: 20180425

/m‘\
|
md’/ﬁ/ %
;
) WWMTWWWWMMMMW»M

PEAK_BE 74

220

5350,
ency (Witz)

5370, 5390 5410, 5430 5460

Site : 03CHI10-HY b
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
oo o aaoas St
Detector : Peak
-
o
o
50 *, 1
] T
N
N
Site : 03CHI10-HY f bl k
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - L

1 Horizontal Fundamental

A (@Buvim) Date: 20180425 el (dBuVim)

Date: 20150425

it

9%0) 90|
PEAK 74
0 0

s0l 1 »,A‘/Jl 50|

AvG 54
it |pm—ets
Y FOZOTEMALL TpRTe [ U P
30 30
10 10
5030, 5050, 5070, 5090, 5T10. 5130, 5150 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5390 5340 00 700 o000, 000 5000 000 7000
Frequency (Hiz) Frequency (WH:)
Peak site $03CHI0-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto, + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.04.25
130
o
ol ~

L P N IS

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340
i

50,
requency (MHz)

AV g . ?o'nedman (1?:/2:{:3%?5: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Horizontal

Vertical

1 (@Buvim) Date: 20180425

i
* WWM Mmmmmmwmmwm

Avg.

I

" S \ 1 AVG_BE 54|
[ e R Y =

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390 5410 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - L
1 Vertical Fundamental
o
)
9%0) ) ( 9]
. AN .
M WJ e
S e defapbapdy Sarapli, MMM"‘ | MMWMWw e
o
“ o
Peak Site :03CHI0-HY Site £ 03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
R T005000R 1 VoW 00D STt Ao To000one s VoW S 00Hs SNt
Detector : Peak Detector : Peak
N
"
.
. K
L N
“
¥
Av g . C‘ondman : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

Vertical

Fundamental

1 (@Buvim) Date: 20180425

PEAK_BE 74

/ \M

LA
i 1
g M QLMY ULy S

Avg.

" % AVG_BE 54|

30)
10
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390 5410 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
oo o aaoas St
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Horizontal

Fundamental

A (@Buvim)

Date: 20180329

o1 0Buvim) Date: 20180329

130 130

o 1o

ol /ﬂ‘w o

peAK e 74 peA 74
o K
1
W, AvG 54
o o, 50 - vty
il B T gt s st kb b
30 30
10 10
300 w0 seo.  swo_ S seo S0 5450590 00 Z000. o000, 000 5000 000 7000
Frequency (Miz) Frequency ()
Peak site $03CHI0-HY site +03CHIO-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto, + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
) @B Date: 2018.03.29
130
o
o) F—v\
o
AvG pe 54
50
1
. NSNS A -

30
10

300 w0 seo swo S seo S0 5450.590

Frequency (Miz)
Site +03CHI0-HY f bl k
Av g. Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Left blan

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH64 5320MHz

1 Vertical Fundamental

A (@Buvim) Date: 20180323

el (dBuVim) Date: 20130329

.
.

K
\\
Y Mg f 11 ——r]
% i i, = AT
I o ¥ AL WWMWWMW
30 30
10 10
300 w0 seo. swo_ s seo S0 5450590 00 700 o000, 000 5000 000 7000
Frequency (HH:) Frequency (WH)
Peak site $03CHIO-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
) @B Date: 2018.03.29
130
o
wl (,«r\
oA
/ \ AvG pe 54
S0 N 1
o S S ———
30
10
300 W0 seo. swo S seo S0 5450.590
Frequency (HH:)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

Band 2 5250~5350MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

Horizontal

Fundamental

Peak

Date: 2018.04.25

B TS e CT Ry Ty TN 1WM o

AN

1

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340

y (M)

+PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

evel @BuVim) Date: 2018.04.25

PEAK 74

fiegheraead

s g4
WMW.\WW e
-

000 2000, 3000,

4000, 5000. 5000. 7000
Frequency (MHz)

Site +03CHIO-HY

Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak

Avg.

Date: 2018.04.25

N

i o o N

5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 5340
ot

requency (MH)

+ AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - R

1 Horizontal Fundamental

1 (@Buvim) Date: 20180425

W/J | venx e 71
. \'w
f My,

) MWW"'M frbaartbo sty ivgh

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410, 5430 5460
Frequency (MHz)

ccccc

P eak ignedmon gég:,xg;j;‘i 3m HORN 9120D-HF HORIZONTAL Left b I an k

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

1 (@Buvim) Date: 20180425

» N v o 54
« TN

R DR SR S

220 5250, 5270, 5290 6310, 5390, 5350. 5370, 5390 5410, 5430, 460
Frequency (MHz)

AV g . ?o‘nedman 2?:/(2:{:3%;: 3m HORN 9120D-HF HORIZONTAL Left b | an k

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

Vertical

Vertical

A (@Buvim) Date: 20180425

A

s ) Wm““’ %

o1 0Buvim) Date: 2018.04.25
130
1o
a0

peA 74
K

Avo 54
= e

LWJWWMMwMMMW
w

R e
Peak site £03CHIO-HY site +03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
s s o s oea ook iAo
Detector : Peak Detector : Peak
%) B
.
P
o
T PP N
N
N
L
Site :03CHI0-HY f bl k
Av g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
oo u s
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

Vertical

Vertical

1 (@Buvim)

Date: 20180425

" il it
* WWJ \‘wmﬂm

PEAK_BE 74

Avg.

site
Condition

Detector

220 5250, 5270, 5290 5310, 530,
Frea

5350, 5570, 53%. 5410,
ency (Witz)

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

+Peak

«
Wﬂwﬂm TS NS T
M
p
B mm DN T R T SR hw S S T
enenc i
Site : 03CHI10-HY b
Peak GoitonPEAR. B8 74 mHORN 912001 VERTICAL Left blank
RBW-T000000KH2 VBWE3000000KH? SWTAuto
Detector : Peak
v e
0
"
w r”w-j
|
n 1 {
7
- \«« AVG_BE 54/
* \\\\"\—N.»—“
)
M
p
s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

1 Horizontal Fundamental

A (@Buvim) Date: 20180328

o1 0Buvim) Dote: 2018029
130 130
o 1o
o a0
peA 74
o K
W g ot
i 4 ety |t -
30 30
10 10
5030, 5050, 5070, 5090. 5T10. 5130, 5150 5170. 5190, 5210, 5230, 5250, 5270, 5290, 530 5340 00 Z000. o000, 000 5000 000 7000
Frequency (1H:) Frequency ()
Peak site $03CHIO-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto, + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak

1 (@Buvim) Date: 20180329

| q
\
50)
1 '

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340
Frequency (1Hz)

site +03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le 1 an
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Horizontal

Fundamental

1 (@Buvim) Date: 20180328

w (MW

) M \\‘\W
Al

R ST

Avg.

\ AVG_BE 54|
50)

- e O SN S N

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390 5410, 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C91 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

Vertical

Fundamental

A (@Buvim) Date: 20180328

a0 i, a0
i R o W e e drotut] wtt “ WM«\WMWW R
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
e Tt o et
Detector : Peak Detector : Peak
.
.
1 g
.
o
Site :03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
e arten,
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical

Fundamental

) aBim) vate 20180329
e
1
%
pea s 74
7n
d b
50 ke =
by ST T pr———
P
10
7w o s S . o s s . sha 50
reauencs (M)
Site 2 03CHI0-HY b
Peak Coiion PR BT 3 ORS00 eRTICAL Left blank
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak
) By bate: 20180329
-
1
%
m
/ v B 51
50 sl
MM | D PRI SR S
5
10
0w o s S0 . e s sm o sha S0
reauencs (M)
Site :03CHI0-HY f bl k
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
 RBW-1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

Horizontal

Fundamental

Avg.

5030, 5050, 5070 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5260, 5270, 5290, 5310, 5340
Frequency (Mt

Site
Condition

)

£ 03CHI0-HY
+ AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector

+Peak

Left blank

) @Bovim) Date 20180425 ove aBvim) Dates2018.04.25
130 120
o 4
o M "
peaK 74
r \/ "
b v gt
. oy
) WO y """“‘WMMWWM i oo * s A
e
P 2
10 1o
G 5030, 5050. 5070, 5080, 5110 5130. 5160, 5T70. 5190, 5210, 5230, 5260. 5270, 5290, S0 5340 o5 7000, 000 005 ED ED 700
3 by Frequency (i)
Peak site £03CHI0-HY Site +03CHI0-HY
Condition  :PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition :PEAK_74 3m HORN 9120D-HF HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
betector  :Peak Detector Peak
) @Bovim) Date: 2018.04.25
130
1o
9 p
E \
50 /
i wrt \'m,m
2
10

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - R

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

syttt

o,

N

:
ot AN sttt -Autohent

Avg.

L U 1

S \ AvG_BE 54|

g S VUG A SO N

220

site
Condition

Detector

5350 5370, 539%. 5410, 5430, 460
ency (Witz)

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

+Peak

Site : 03CHI10-HY b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - L

Vertical

Fundamental

- oo 20120025 - Date: 20180425
15 ™
o o
™
o «
\ peA 74
B r
ALY
s s
1 P \‘J' M o
P et 5 =
elliaonty etV nau o g PO TR
P %
r o
a5 505, 5070, 50%. 510 5190, F160 5170, 5190 5270 90, 5260 E27 5290 S9T0. 540 o 7005 o o ED o )
o Freauency o)
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
{RBW:I000000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
- bate: 20180425
15
o
” P
o ] \
P g AN
I - N Ml |
P
r
o Fas%- 5060 5076 SaSE 5. 5150 5150 5170 516 5710, 52%. 50, 570, a0 G 5540
recuancy e
Site :03CHI0-HY f bl k
AV g . Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH52 5260MHz - R

Vertical

Fundamental

1 (@Buvim) Date: 20180425

M’

,
%MWWMM PSS YERPRR PR PRI

220

5350,
ency (Witz)

5370, 5390 5410, 5430 5460

Site : 03CHI10-HY b
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
oo o aaoas St
Detector : Peak
o
o
/ AVG_BE_54|
e :
""MM 1 RN S5 S
N
N
Site : 03CHI10-HY f bl k
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 20180425

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector +Peak

o
~
. "
o S o
| MM o
) - e WWWWW‘W WM VAR e e
. "
T e
Peak site £03CHIO-HY site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
B A AoV et
Detector : Peak Detector :Peak
. o~
™\
e N
p= |
.
.
.
Site :03CHI0-HY f bl k
Av g . Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - R

Horizontal Fundamental
"
. g
s :

T TR TRV MR

“

N

Peak T L AP — Left blank
R T005000R 1 VoW 000t STkt

Detector : Peak

«

5 /

. .
T e

“

N
Site :03CHI0-HY f bl k

Avg- Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - L

Vertical

Fundamental

A (@Buvim)

Avg.

site
Condition

Detector

+03CHI0-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
+Peak

oo 20100425 tssom) oo 0160425
o 0
w0 "
w %
1n ]
W ! g s
s R
E s ok K % r—
v ; e IR ——
x w
e w
5550 5055070 50%. 10 5150 YRR 50 TSR 5210 290 5250 5. 2 B0 550 T T T 7o £ o 700
S recuaney )
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
| REWH000.000KH? VBW:3000.000KHz SWT:Auto | RBWAI000.000KH2 VBW:3000.000KHZ SWT:Auto
Detector : Peak Detector :Peak
yisorom oot 20100425
-
w0
w
i F (
S
50| /
e LTl
30
e
SRS 505 ST 509 G 5150 5150 510 905200 52905250 5270 A 0550
reoney

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH60 5300MHz - R

Vertical

Fundamental

Peak

s sy bates 20180425
p
o
w
venx e 71
7
W
- p e ;
e o Pl nshtiaring
F
P
0w oo s G swo swe B S0 SHo S s
freauenoy (e
site £03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Left blank

Avg.

1 (@Buvim) Date: 20180425
130
10
« -
70 )
AVG_BE 54|
1  BE ¢
50)
L \\.\% 1
30)
10
220 5250, 5270, 5290 5310, 5390, 5350 5370, 5390, 5410, 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector +Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Horizontal

Fundamental

Peak

- oo 20120320
15
o
I

i

/ pen e 74
B

Uy

50 (LT e
P
r

o0 I R Ta e

Heauency iz

site - 03cHI0 Y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

el (@BuVim) Date: 20180329
130f
0]
90|
PEAK 74
7
AVG 54
50| e O e
MW/W
30|
10]
000 7000, 3000, 000, 5000. 000, 7000
Freauency (MHz)
site $03CHIO-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KH2 VBW:3000.000KHz SWT:Auto
Detector +Peak

Avg.

A (@Buvim)

Date: 20180329

\ AVG_BE 54
= e,
- SRS ASRS SS R
30
10
50 W mee  Bm e s s ssa s
Frequency (iHa)
site £03CHIO-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:1000KHz SWT:Auto

Detector +Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20180329

-~

N

L T

PEAK_BE 74

i

5330,

+03CHI0-HY

5350, 570, 539, a0, 5430, 5450, 5460

Frequency (MH2)

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

+Peak

el (dBuVim)

Date: 20180329

PEAK 74

,«/LMWMW«NMMWM“‘W M

[T ——————

AVG 54

000 2000, 3000, 4000, 5000,
Frequency (MiHz)
$03CHIO-HY
Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

5000.

Avg.

Date: 2018-03.29
m
\ VG B 54|
Rn
e
350, 0. B 0. E 5450, 5450
Frequency (Miz)
+03CHIO-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
+Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH54 5270 - L

1 Horizontal Fundamental

1 (@BuVim) Date: 20180425 evel @BuVim)

Date: 2018.04.25

PEAK 74

o~ J "y ez

b THT|
I e | P et

1

S st T e

0 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310 5340 000 2000,

3000, 4000, 5000. 5000. 7000
y (z) Frequency (M)
P eak Site £ 03CHI0-HY Site +03CHI0-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak Detector peak

1 (@BuVim) Date: 20180425

: Na

50 MM/ \«N

5030, 5050, 5070 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 5340
Frequency (MH2)

Avg. Comition AV, BE 31 HORN 91200-HF HORIZONTAL Left blank
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH54 5270 - R

Horizontal

Fundamental

1 (@Buvim) Date: 20180425

w Pkl el
MM

* %u b doportmpathes

b
Peak T L AP — Left blank
e iseasons e s o
Detector : Peak
=R
= -
al
* A
N —
N
Site :03CHI0-HY f bl k
AVg. Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Le t an
A A
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH54 5270 - L

1 Vertical Fundamental

A (@Buvim) Date: 20180425

el (dBuVim) Date: 2010425

Y
o
9%0) 90|
PEAK 74
0 . 0
o’ oy

Tttt {mitiirg i “ WMMLWWW
o

30
10 10
5030, 5050, 5070, 5090, 5T10. 5130. 5150 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5390, 5340 00 Z000. o000, 000 5000 000 7000
Frequency (Hiz) Frequency (WH:)

Peak site $03CHI0-HY site +03CHIO-HY

Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
) @B Date: 2018.04.25
130
o

% jT
70

- ]

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340
Frequency (1Hz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH54 5270 - R

1 Vertical Fundamental
o
" f
»lw’] PEAK_BE 74
.
i oy
by “'“’"wwwww“wwwwwwwmwwm
“
N
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
R T005000R 1 VoW 00D STt
Detector : Peak
9 Y
T
“
e VI A
“
N
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left blank
RO 00Rs VoW S 000k W Tt
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C107 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

Horizontal

Fundamental

A (@Buvim) Date: 20180328

Avg.

:: EviR

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190. 5210, 5230, 5250, 5270, 5290, 5310,
Frequency (1Hz)

site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Detector +Peak

Left blank

el (@Buvim) Date: 2018.03.29
130 130]
19 110
9 %0
peak 74
7 )
AVG 54
e 4 M‘V”V 50 L(Mww‘“m“‘“
[ | i - b pporesomaprndsns 40 s S
30 30
10 10
5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5260, 6270, 5290, 5310, 000 2000, 3000, 000 000, o000, 7000
Frequency (MHz) Frequency (WH:)
Pe ak site $03CHI0HY site $03CHI0-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
A (6Buvim) Date: 2018.03.29

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C108 of C215



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

1 Horizontal Fundamental
w e
.
Wwwmwww MM L3 ST RSN PR TY
“
N
Peak T L AP — Left blank
R T005000R 1 VoW 000t STkt
Detector : Peak
«
.
WM‘ M’“ \‘M”W——aww.
N
N
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Left blank
RO 00N VoW 50001 ST At
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH62 5310 - L
1 Vertical Fundamental
o
" o
f
e e Y Ve s Mgt WMWW“MM Wi
“ o
Peak Site :03CHI0-HY Site £ 03CHI0-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
R T005000R 1 VoW 00D STt Ao To000one s VoW S 00Hs SNt

Detector : Peak Detector : Peak

"

) ﬂ

b _,_meww..wwmwuj

“

¥

Av g . C‘omman : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
RO 00Rs VoW S 000k W Tt
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C110 of C215



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

Vertical

Fundamental

) (@Buvimy Date: 20180329
130
o
a0
penk 8t 74
7
1
50 e
ool %Wmvwmwwwwwtqm
20
10
720 G20 S0 S0 G0 5300, 530 S0 G0 G410 s 50
frequency (1H:)

Site : 03CHI10-HY b
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
oo o aaoas St
Detector : Peak
N A
. o
\ AVG_BE_54|
50 ,/w-/ \‘“«m
et e PR SO S I
N
N
Site : 03CHI10-HY f bl k
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL Le t an
T AL
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C111 of C215



samanias. FCC RADIO TEST REPORT

Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Horizontal

Fundamental

1 (@BuVim) Date: 20180320

Avg.

5030, 5050, 5070 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

Site £ 03CHI0-HY

Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector +Peak

Left blank

evel dBuvim) Date: 2018.03.29
130 130
o 0
9 T 90|
g 7
A6 s
50 Sy g s S ——
ISR AP r— ookt
oedmtseisn
0 2
1 1
G 5030, 5050, 5070. 5090 G110 5130, 5150, 5170. 5700, 5210, 5230 5250, 5270, 5290, 510, 5340 00 000, ) 000 ET £ 7000
3 i) roquency (i)
P eak Site : 03CH10-HY Site. : 03CH10-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
) (@wuvim) Date: 2018.03.29
130
o
%0
i J 'ﬁ
b 1 M—ww/
20
1

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal Fundamental
90| MNWM*WM,MW
.
WWM’M 1
o e st o
“
¥
Peak T L AP — Left blank
R T005000R 1 VoW 000t STkt
Detector : Peak
"
y”_‘(_“‘ﬁ
. [ \
/ L oot 5
o el
“
¥
Avg- Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Left blank
ROWELO0D 000Kz VDS 000K WA
Detector : Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Vertical Fundamental

A (@Buvim) Date: 20180328

el (dBuVim) Date: 20130329

e 90|
PEAK 74
0 0

w ! , SIS
ikt o | I
WMWW
Pe ak site +03CHIO-HY site +03CHIO-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition : PEAK_74 3m HORN 9120D-HF VERTICAL
e e o s A
Detector :Peak Detector :Peak

1 (@Buvim) Date: 20180329

: )

IR - ,ﬂ,yf/

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340
Frequency (1Hz)

site +03CHI0-HY
AV g . Conditon : AV6_BE_54 3m HORN 9120D-HF VERTICAL Left b | an k
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

TEL : 886-3-327-3456

Page Number . C114 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT

Report No

. FR773112-04D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Avg.

[ N N

220 5250, 5270, 5290 6310, 5390, 5350 5370, 5390 5410 5430, 460
Frequency (MHz)
site +03CHI0-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector +Peak

1 Vertical Fundamental
90| I"MW\W
.
! i
it M LTV Ve
“
¥
Peak Creition Lpe BE T4 s HORN51200.HE VERTICAL Left blank
R T005000R 1 VoW 00D STt
Detector : Peak
"
e
=
.
« ;

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

1 Horizontal Vertical

) aBovim Date: 20180330 e aBovim) Dates 20180330
130 130
1o 1
a0 =
perK 74 peak 74
7 7
G 54 A5t
50 s
2 2
30 30
10 1o
000 4000,6000.000, 12000, 76000, 20000, 74000, 73006, 32000, 36008, 40000 000 7000.6000.0000. 12000 16000, 20000 74000, 20000, 32000 36000, 40000
frequency (He) i
Peak site £03CHIO-HY site 03CHI0-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector :Peak Detector Peak

TEL : 886-3-327-3456 Page Number . C116 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 ; s 1
20 20
1 10
300 4000.6000.000, 2000 16000, 70000, 74006, 78000, 33000, 36000, 400 00 4000.6000. 5000, 12000, 76090 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number : C117 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T s T
3 7
20 20
1 10
300 4000.6000.5000, 2000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number : C118 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH52 5260MHz

1 Horizontal Vertical

) (@Buvimy Date: 2018.04.25 el gBuvim) Date: 2018.04.25
130 130
o )
%0 a0
peAK 74 peak 74
7 7
G54 AV 51
50 5 s B
30 30
10 1
000 4000.6000.6000, 2000, 16000, 20000, 24006, 78000, 2000, 36000, 40000 000 40006000, 6000, 12000, 76000, 70000, 24000, 26000, 32000, 36000 40000
Frequency (HH:) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Defector Peak Defector Peak

TEL : 886-3-327-3456 Page Number : C119 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T 50 T
F} E}
20 20
1 10
300 4000.6000.000, 2000 16000, 70000, 74006, 78000, 33000, 36000, 400 00 4000.6000. 5000, 12000, 76090 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number 1 C120 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH64 5320MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T = 50 - ]
20 20
1 10
300 4000.6000.5000, 2000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
Detector K Defector

TEL : 886-3-327-3456 Page Number 1 C121 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH54 5270

1 Horizontal Vertical

) (@Buvimy Date: 2018.04.25 el gBuvim) Date: 2018.04.25
130 130
o )
%0 a0
peAK 74 peak 74
7 7
G54 AV 51
50 7 g s T ]
30 30
10 1
000 4000.6000.6000, 2000, 16000, 20000, 24006, 78000, 2000, 36000, 40000 000 40006000, 6000, 12000, 76000, 70000, 24000, 26000, 32000, 36000 40000
Frequency (HH:) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Defector Peak Defector Peak

TEL : 886-3-327-3456 Page Number 1 C122 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T ] 0 . 3
20 20
1 10
300 4000.6000.5000, 2000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number 1 C123 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No

. FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH52 5260MHz

Horizontal Vertical

Peak

Date: 20180425 el (9BuVim) Date: 2018.04.25
130 130
10 ol
%) 90|

PEAK 74 PEAK 7.
70 70|

VG 54 AVG 54
50) 3 50| 3
30) 30|
10 10

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000
Froquency (H2)

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000
) Frequency (MHz)

Site +03CHI0-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
Detector +Peak

Site 03CHIO-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C124 of C215



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH60 5300MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 T s
F} 3
20 20
1 10
300 4000.6000.000, 2000 16000, 70000, 74006, 78000, 33000, 36000, 400 00 4000.6000. 5000, 12000, 76090 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number 1 C125 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
5 7 7 ) 7
20 20
1 10
300 4000.6000.5000, 2000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number 1 C126 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH54 5270

1 Horizontal Vertical

) (@Buvimy Date: 2018.04.25 el gBuvim) Date: 2018.04.25
130 130
o )
%0 a0
peAK 74 peak 74
7 7
G54 AV 51
50 ] s T E
30 30
10 1
000 4000.6000.6000, 2000, 16000, 20000, 24006, 78000, 2000, 36000, 40000 000 40006000, 6000, 12000, 76000, 70000, 24000, 26000, 32000, 36000 40000
Frequency (HH:) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition + PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Defector Peak Defector Peak

TEL : 886-3-327-3456 Page Number 1 C127 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No. : FR773112-04D

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH62 5310

1 Horizontal Vertical

) @ouvim) Date: 2018.04.25 ) @mvs Date: 2016.04.25
130 130
o o)
%0 s
penK 74 peAk 74
) £
A6 54 A5 54
50 i 50 T
2 E}
20 20
1 10
300 4000.6000.5000, 2000 16000, 70000, 74006, 78000, 33000, 30000, 400 00 4000.6000. 5000, 12000, 76000 7000074000, 78008 37000, 36000 40000
Frequency (HHr) Frequency (WH)
Pe ak site +03CHI0-HY site 03CHIO-HY
Condition : PEAK_74 3m HORN 91200-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector K Defector

TEL : 886-3-327-3456 Page Number : C128 of C215
FAX : 886-3-328-4978



samanias. FCC RADIO TEST REPORT Report No

. FR773112-04D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

Horizontal Vertical

Peak

Date: 20180425 el (9BuVim) Date: 2018.04.25
130 130
10 ol
%) 90|

PEAK 74 PEAK 7.
70 70|

VG 54 AVG 54
50) 1 3 50| 1 7
30) 30|
10 10

000 4000.6000.6000. 12000, 16000, Z0000. _ 24000  28000. 32000, 36000, 40000
Froquency (H2)

000 4000.6000.8000. 12000 16000, 20000. 24000, 26000, 32000. 36000, 40000
) Frequency (MHz)

Site +03CHI0-HY
Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
Detector +Peak

Site 03CHIO-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C129 of C215





